~—— / NanoClean

Hygenic® Fully Cleanable Tanks

E E For the latest Parts manuals and other
language Operator manuals, visit:

[w] www.tennantco.com/manuals

Global

www.tennantco.com

T/AMR

Rider-Scrubber

Machine Serial Number Range
(S/N 10000000-20000000)

Parts Manual

9018142
Rev. 04 (11-2020)



--o- NOBLES, IMD. -
NNANT  COMPANY

Ref Part No. Serial Number Description Qty.

82681 (000000— ) Bracket Widt, Lpg Mount 1

63810 (000000— ) Latch Assy, Lpg Tank Mtg, W/Nut 4

51839 (000000— Nut Adjustable, Lpg Tank Mtg 2

‘ 49263 (00000 Tie, Cable 3
D 82556 (00000p—001039) Bracket, Vaporizer 1
6 54930 (00000R— ) Vaporizer, LPG 1

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.

1. (A) Identify the machine model.
2. (B) Identify the machine serial number from the data plate. | Pleasefill out at time of installation for

. . fut f :

3. (C) Ensure the proper serial number is used from uture reterence

the parts list. Model No. -
EN | 4. Identify the part number and quantity.

Do not order by page or reference numbers.

5. Provide your name, company name, customer ID number, Machine Options -
billing and shipping address, phone number and
purchase order number. Sales Rep. -

6. Provide detail shipping instructions. Sales Rep. phone no. —

Serial No. -

Customer ID Number -

(D) V - Identifies an assembly

A - ldentifies parts included in assembly Installation Date -
Tennant Company Tennant N.V. FFYMNHUR——AEAXE
PO Box 1452 Industrielaan 6 5405 AB T210-09168% 11121 B EX f s ET2-94 > A EILSF
Minneapolis, MN 55440 P.O. Box 6 5400 AA Uden —  TEL:044-556-1201 FAX:044-556-1202
europe@tennantco.com
www.tennantco.com www.tennantco.com

Specifications and parts are subject to change without notice.

Copyright © 2018 — 2020 TENNANT Company, Printed in U.S.A.



BG

KAK OA MNOPBYBAME YACTU - Buxxte cxemarta no-rope

WM3nonseaiite camo yacTtu, goctaBeHn oT TENNANT vnu TexHn ekBmBaneHTn. HYactute n JoctaBkuTe MoraT Aa ce nopbyaT OHMamH,

no TenedoH, akc unv no nowara.
CrepnBaiTe AONYNOCOYEHUTE CTBIKM, 3a Aa CW ocUrypute 6bp3a 1 To4Ha AOCTaBKa.

1. (A)MocoyeTe Mmopena Ha MalMHaTa.

2 (B) MocoyeTe cepuinHua HOMEp Ha MalumHaTa oT TabenkaTa ¢ TEXHUHECKUTE JaHHW.
3. (C) YBeperTe ce, Ye CTe M3MON3BaNM TOHYHUA CEPUEH HOMEP OT CMUCHKA C HacTU.
4

Moco4Ba HOMepa Ha 4acTTa W KONMYecTBOTO. He nopbyBaiiTe YacTu
cropef, cTpaHuuaTa unu pethepeHTHUTe Homepa.

5. MocoyeTe cBOETO MME, HAMMEHOBAHWETO Ha qmpmaTa, KITMEHTCKUA

HOMep, agpeca 3a nosydaBaHe Ha CMeTKaTa U foCcTaBKaTta, Te.HOMEep 1N HoMepa Ha nopbykKaTta.

6. lMocouyeTe NoAPO6HU UHCTPYKLMKM 3a AoCTaBKara.

(D) V - nocoyBa Ha4MH Ha MOHTaX
A - nocouyBa yacTuTe, BKIIIOYEHWN B MOHTaXa

Monsa, nonbnHeTe NO Bpeme Ha MOHTaXa 3a 6baella cnpaBka.

Mopen 3 -

CepveH O -

Onuuu Ha MalumHaTa —

TbproBcky NpeacTasuTen —

Ten. O Ha Tbpr. npeacTaBuTeN —

KnneHntckn 3 -

JlaTta Ha MOHTax —

CN

mETMERA: - BRTR

XA TENNANT 2% SRR R, SRR AN DIFEEATIG, it il SRS,

VERE T TR R R Y A A

L () BENLERS.

2. B MHEEREHENSRTFS.

3. (@) BRIEASEARIRTIERFFS.

4. BE G SHEE.
ANE I 5 1T

5. RUEML L. AFEE. T ID 5. fTRMER L.
RIE SRS S .

6. $RHEIFARRIES .

™ V - dEdAs
A - FEAG PRSI

WECRMIR SR %
B -

FAE -

HLERETT -

HERR-

HERERIESH -

P ID ®5 -

=

cz

OBJEDNAVANI DILU - Viz schéma vyse.

telefonem, faxem nebo postou.
Aby bylo zajisténo rychlé dodani, postupujte podle krokl uvedenych nize.
1.  (A) Zjistéte model stroje.
2 (B) Zjistéte sériové €islo stroje z vyrobniho $titku.
3. (C) Poutijte spravné sériové Cislo ze seznamu dild.
4

Urcete cislo a mnozstvi dild.
Neobjednavejte podle stran nebo referencnich c&isel.

5. Uvedte jméno, nazev spolecnosti, Cislo ID zakaznika, fakturacni a
dodaci adresu, telefonni €islo a &islo objednavky.

6.  Uvedte podrobné pokyny pro dodani.

Pouzivejte pouze dily dod@né spole¢nosti TENNANT Company nebo jim odpovidajici. Dily a material Ize objednat online,

(D) V - oznaduje sestavu
A - oznacuje dily v sestavé

Vypliite béhem sestavovani pro budouci potiebu.

Cislo modelu -

Sériové Cislo -

Dopliiky zafizeni -

Obchodni zastupce -

Tel. &. obchodniho zastupce -

Cislo ID zakaznika —

Datum instalace -

DE

BESTELLEN VON ERSATZTEILEN - Siehe oben stehendes Diagramm.

Verwenden Sie nur von TENNANT gelieferte oder gleichwertige Ersatzteile. Ersatz— und Verschleifteile kdnnen online, telefonisch, per Fax oder per E-Mail bestellt werden.

Befolgen Sie fiir eine umgehende Lieferung die folgenden Schritte.
1. (A) Geben Sie das Modell der Maschine an.

(B) Geben Sie die Seriennummer der Maschine an (auf dem Datenaufkleber).

2
3. (C) Achten Sie darauf, dass die richtigen Seriennummer aus der Ersatzteilliste verwendet wird.
4

Geben Sie die Ersatzteilnummer und die Menge an.
Bestellen Sie nicht nach Seitenzahl oder Referenznummern.

5.  Geben Sie lhren Namen, den Firmennamen, die Kundennummer,
die Rechnungs- und Lieferadresse, die Telefonnummer und die Einkaufsauftragsnummer an.

6. Erteilen Sie genaue Versandanweisungen.

(D) V - steht fir eine Einheit
A - steht fur Einzelteile einer Einheit

Bitte bei der Inbetriebnahme als Referenzangabe ausfullen.

Modellnr. -

Seriennr. —

Maschinenoptionen -

Verkéaufer —

Telefonnummer des Verkéufers -

Kundennummer -

Installationsdatum —




DK

BESTILLING AF RESERVEDELE - Se ovenstaende tabel.

Brug kun reservedele, der er fremstillet af TENNANT, eller dele af tilsvarende kvalitet. Reservedele og tilbehgr kan bestilles online, pr. telefon, pr. fax eller pr. brev.

Folg nedenstdende trin for at sikre hurtig levering.
1. (A) Identificér maskinmodellen.
(B) Identificér maskinens serienummer p& datameerkaten.
(C) Kontrollér, at det rigtige serienummer bruges i reservedelslisten.

Identificér reservedelsnummeret og antallet. Bestil ikke efter side- eller referencenumre.

o » wN

Angiv dit navn, firmanavn, kunde-id—-nummer, faktureringsadresse
og leveringsadresse, telefonnummer og indkgbsordrenummer.

6.  Angiv detaljerede instruktioner til forsendelse.

(D) V - identificerer en enhed
A - identificerer reservedele i en enhed

Udfyld venligst pd installationstidspunktet til fremtidig brug.

Modelnr. -

Serienr. —

Maskinekstraudstyr —

Salgskonsulent. -

Salgskonsulentens tlf. —

Kunde-id-nr. -

Installationsdato —

EE

KUIDAS VARUOSI TELLIDA - vaadake alltoodud joonist

Kasutage ainult TENNANT Company poolt tarnitud voi samavaarseid varuosi. Varuosi ja tarvikuid saab tellida Interneti, telefoni, faksi voi posti teel.

Kiire kohaletoimetamise tagamiseks jargige alltoodud juhiseid.

1. (A) Méarkige masina mudel.
(B) Markige andmesildil olev masina seerianumber.
(C) Veenduge, et olete valinud varuosade loendist 6ige seerianumbri.

0N

Mérkige varuosa number ja kogus.
Arge tellige lehekulje— voi viitenumbri alusel.

5.  Méarkige oma nimi, ettevotte nimi, kliendinumber, arveldus— ja saatmisaadress,
telefoninumber ja ostutellimuse number.

6. Lisage tdpsed saatmisjuhised.

(D) V  — tahistab komplekti
A — téhistab komplektis olevaid osii

Palun taitke paig ajal pidiseks viitamiseks.

Mudeli number -

Seerianumber -

Masina lisavarustus —

Muugiesindus —

Muugiesinduse telefoninumber —

Kliendinumber —

Paigaldamise kuupéev —

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice sélo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,

por teléfono, por fax o por correo.
Siga los siguientes pasos para que la entrega sea rapida.
1.  (A) Indique el modelo de méaquina.
2 (B) Indique el nimero de serie de la etiqueta de datos.
3. (C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.
4

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

5. Incluya su nombre, el nombre de la empresa, el ID de cliente,

las direcciones de envio y facturacién, el nimero de teléfono y el nimero del pedido de compra.

6.  Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacién para utilizarlos

como referencia en el futuro.

N° modelo -

Ne serie —

Opciones de la maquina -

Vendedor -

Ne teléfono vendedor —

Ne cliente —

Fecha de instalacion —

Fl

KUINKA VARAOSIA TILATAAN - katso kuvaa ylla.

Kéayta ainoastaan TENNANTIN toimittamia tai niitd vastaavia varaosia. Voit tilata varaosia ja tarvikkeita internetisté,

puhelimitse, faksilla tai sahkdpostilla.
Noudata seuraavia ohjeita tdsmallisen toimituksen varmistamiseksi.
1. (A) Katso koneen malli.
(B) IKatso koneen sarjanumero sen tunnustarrasta.
(C) Varmista, etta osaluettelosta, etta kaytat oikeaa sarjanumeroa.

Katso osanumero ja kappalemaara. Ala tilaa ilmoittamalla sivu- tai viitenumeroita.

o s w N

limoita nimesi, yrityksesi nimi, asiakasnumero, laskutus- ja
toimitusosoite, puhelinnumero ja ostotilauksen numero.

6. llmoita yksityiskohtaiset toimitusosoitteet.

(D) V - tarkoittaa kokoonpanoa
A - tarkoittaa kokoonpanoon siséltyvia osia

Ole hyva ja tayta ottaessasi koneen kayttoon

my&hempia tarpeita varten.

Mallinumero -

Sarjanumero -

Koneen lisavarusteet —

Myyntiedustaja —

Myyntiedustajan puhelinnumero -

Asiakasnumero —

Asennuspaiva -




FR

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des pieces fournies par la société TENNANT ou équivalentes. Les pieces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par

courrier.
Suivez les étapes ci-dessous pour assurer une livraison rapide.
1. (A) Identifiez le modéle de la machine.

(B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.

o » w N

Fournissez votre nom, le nom de votre société, votre numéro d'identification de client, 'adresse
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande.

6. Fournissez des instructions d’expédition détaillées.

(C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de pieces détachées.

Identifiez le numéro de piece et la quantité. Ne commandez pas par page ou nhuméros de référence.

(D) V - identifie un assemblage
A - identifie les pieces composant I'assemblage

A remplir au moment de I'installation a titre de référence.

N° du modéle -

N° de série -

Options de la machine -

Agent commercial —

Ne° tél. de 'agent commercial -

Numéro d'identification client —

Date d'installation —

GR

TPOMNOZ MAPAITEAIAZ ANTAAAAKTIKQN - BA. napandvw didypappa.

Xpnotpononote povo avtalAakTika napexopeva ard tnv TENNANT Company 1} 10odUvaua. Ta avTaAAaKTIKA Kat avaA@olpa uropouv va napayyeA8ouUv online,

AedwVIKA, pe Gag N Taxudpouika.

AKoAOUBNOTE TA MAPAKATW BrHATA Yia va eEA0PAANITETE TNV £YKALPT ATIOOTOAN TOUG.
1.  (A)Bpeite 10 pOVTEAO PNXavVIATOG.
2. (B) Bpeite ToV aplBuod oelpag TOU PNXaviHaTog amno TNV £TIKETA OTOIXEIWV.

3. (C) BeBawBeite OTL Xprolponoleital 0 woTOg aptBpog oelpdag anod
TOV KATAAOYO QVTAAAGKTIK®V.

4. Bpeite KWBIKO AVTAANAKTIKOU KAl TOCOTNTA.
Mnv napayyeAvete Baoel oeAidag 1 aptbp®v avapopag.

5. Awote To Ovoua oag, ovopa etalpeiag, ID (kwdikod) meAdatn, dieuBuvon TiHoAdynong
KAl AMOOTOANG, aptBpo TNAEG®OVOU KAl aplOpd eVTOANG mMpoundelag.

6. AwOTe AemTopePEiq TANPODOPIEG ATOCTOANG.

(D) V - umnodnA@veLumooUoTnua
A - urnodnlavel ta pépn nou neplthapBavovtal oTo
unocuoTnpa

MapakaloUpe CUPTANPWOTE KATA TNV WPA TNG EYKATAGTAONG Yia

peAAovTiki) avadopa.

Ap. Movtéhou —

Ap. oe1pdg -

Erudoyég Mnxavnpatog -

EKT. TwANoEwWV -

TnA. EKTIPOCATIOU WA CEWY —

Ap1Bpog MeAaT -

Hpepopunvia eykatdotaong -

HU

HOGYAN RENDELJUNK ALKATRESZEKET - Lasd: fenti diagramm.

Kizarolag TENNANT vagy azzal egyenértéki cserealkatrészeket hasznaljon. Az alkatrészeket és anyagokat meg lehet rendelni az Interneten keresztiil, vagy telefonon, faxon és

e-mailben.

A pontos szallitas érdekében kovesse az alabbi Iépéseket.

(A) Adja meg a gép tipusat.

(B) Az adatcimke alapjan adja meg a gép gyartasi szamat.

(C) Ugyeljen arra, hogy a megfelel6 gyartasi szamot valassza ki az alkatrészlistarol.

pw NP

Adja meg a rendelési szamot és a mennyiséget. A rendeléshez ne az oldalszamot vagy a
hivatkozasi szamot hasznalja.

5. Adja meg a nevét, a cége nevét, az ligyfélazonositd szamat,
a szamlazasi és szallitasi cimét, a telefonszamat és a rendelési szamot.

6.  Adjon részletes szallitasi utasitasokat.

(D) V - ajel csomagra utal
A - ajel acsomagban talalhato alkatrészekre utal

A késébbi visszakeresések érdekében kérjik,

hogy a rovatokat az elsé lizembehelyezéskor toltse ki.

Tipusszam -

Gyartasi szam. -

A gép felszereltsége -

Kereskedelmi képvisel6 —

Kereskedelmi képvisel6 telefonszama -

Ugyfél azonosité szama —

Uzembehelyezés datuma —

HR

NARUIVANJE DIJELOVA - Pogledajte dijagram iznad

Koristite iskljucivo dijelove tvrtke TENNANT ili jednakovrijedne dijelova. Dijelove i potro$ni materijal mozZete naruciti preko interneta,

telefonom, faksom ili postom.
Slijedite sliedece korake kako biste osigurali brzu isporuku.
1.  (A) Ustanovite model stroja.
2. (B) Ustanovite serijski broj stroja s plo¢ice s podacima.
3. (C) Provjerite da koristite odgovaraju¢i serijski broj sa spiska dijelova.

4.  Odredite broj dijela i koli¢inu.
Ne naruéujte na osnovu brojeva stranice ili referentnih brojeva.

5. Navedite vase ime, ime tvrtke, korisni¢ki identifikacijski broj,

adresu za naplatu i dostavu, broj telefona i broj kupovine.

6. Navedite detaljne upute za dostavu.

(D) V - Odredite sklop

A - Odredite dijelove uklju¢ene u sklop

Molimo ispunite prilikom montaze za
buduce potrebe.

Broj modela -

Serijski broj —

Moguénosti stroja —

Prodajni predstavnik —

Br. telefona prod. predst. -

Korisnéiki identifikacijski broj —

Datum montaze —




COME ORDINARE LE PARTI - Vedere schema precedente.

Utilizzare solo ricambi forniti da TENNANT o equivalenti. Ricambi e forniture possono essere ordinati online, per telefono, via fax o per posta elettronica.

Per ottenere una consegna rapida, seguire i passaggi indicati di seguito.
1. (A) Identificare il modello della macchina.
(B) Identificare il numero di serie della macchina dall’etichetta dei dati.
(C) Utilizzare il numero di serie corretto presente nell’elenco delle parti di ricambio.

Identificare numero di parte e quantita. Non ordinare per numero di pagina o di riferimento.

o » w N

Fornire nome del contatto, nome della societa, numero di ID cliente, indirizzo di fatturazione e
di spedizione, numero di telefono e numero di ordine di acquisto.

6.  Fornire istruzioni dettagliate per la spedizione.

(D) V - identifica un gruppo
A - identifica parti comprese in un gruppo

Compilare il modulo al momento dell’installazione

per poterlo consultare in futuro in caso di necessita.

N. Modello -

N. Serie -

Opzioni della macchina -

Venditore —

Tel. venditore —

Numero ID cliente -

Data di installazione —

JP

R’=yD3xHE 1 LROBEESRL TS
TENNANTR B D/AA—VE [ IEFEROHERFELCFIELY,

IR—=UBHTSARDTEZL. 510, BE. FAX. FEFHTHEVLLELET,

ERICBBITEDLLIIC. UTOERSHMS B0,

1. (A EROETNEESHEIIEN,

2. (B) BLZOTF—ASAIZHIRISh TS YT LES
=HHMSELIEEN,

3. (€)=Y RFEBRLT. VYT LEBENELLATTESR
2B,

4. R=YBBLHEEFRAMSBLEEN, 72T/ 505D
R=UBEPSEEETOIENTITERLZEL,

5. BEHROBEH. &5, BEDEE. FR/FELEM.
BB INEBEERHS LS,

6. FEXIZRETHTHENBNIL, BAFEL T ZELN,

D V -F7EUIUERLET
A - TR IVITEFNSA—VERLET

REHETEDRSIC, BERICIEALTUIN,

EF )No. —

VT N, -

BmOF T

PRFEIERE -

MRFE LIRS DRIEHS -

AEID&HS -

&
&R -

i

LT

KAIP UZSISAKYTI DALIS — zr. diagrama vir$uje

Naudokite tik "Tennant” kompanijos tiekiamas arba lygiavertes joms dalis. Dalis galite uzsisakyti internetu, telefonu, faksu bei elektroniniu pastu.

Kad uzsakymas baty greitai jvykdytas, laikykités iSvardyty taisykliy.

1. (A) Nurodykite masinos modelj.

2 (B) Norodykite masinos serijos numerj, kurj rasite ant duomeny zymés.
3.  (C) Isitikinkite, kad nurodomas tikslus serijos numeris i$ daliy saraso.
4

Nurodykite dalies numerj ir reikiama kieki.
Neuzsakinékite pagal puslapius ar nuorodos numerius.

5. Nurodykite savo varda, kompanijos pavadinima, kliento ID numerj,
saskaitos iSraSymo ir vezimo adresa, telefono numer; ir
pirkimo uzsakymo numerj.

6.  Nurodykite iSsamias gabenimo instrukcijas.

(D) V - zymisistema
A — nurodo sistemos dalis

Prasome uzpildyti montavimo metu,
siekiant gauti informacija ateityje.

Modelio nr. —

Serijos nr. —

Masinos parinktys —

Prekybos atstovas —

Komivojazieriaus tel. nr. —

Pirkéjo ID numeris —

Sumontavimo data —

LV

KA PASUTIT REZERVES DETALAS — Skat. diagrammu iepriek$

izmantojiet tikai TENNANT Company piegadatas vai tam lidzvértigas rezerves detalas. Dalas un piegadi var pasutit interneta, pa talruni, pa faksu vai pastu.

Lai nodrosinatu savlaicigu piegadi, sekojiet zemak aprakstitajiem soliem.
1. (A) Nosakiet masinas modeli.
2 (B) Nosakiet masinas sérijas numuru uz tehnisko datu uzlimes.
3. (C) Parliecinieties, ka tiek uzrakstits attiecigais sérijas numurs no detalu saraksta.
4

Nosakiet detalas numuru un skaitu.
Veicot pasitijumus neatsaucieties uz lappusu vai norades numuriem.

5. Uzrakstiet savu vardu, uznémuma nosaukumi, klienta identitates numuru, adresi rékina
piesGtiSanai un piegadei un pirkuma pasatijuma numuru.

6.  Sniedziet detalizétu informaciju par piegadi.

(D) V - nosaka ierici i
A — nosaka detalas, kas ir komplekta ar ierici

Veicot uzstadiSanu, ladzam pierakstist attiecigo informaciju
izmantosanai turpmak.

Modela Nr. —

Sérijas Nr. —

lekartas papildaprikojums—

Pardosanas parst. —

Pardosanas parst. talr. Nr. —

Klienta identitates numuru—

Uzstadisanas datums—




NL

HOE ONDERDELEN TE BESTELLEN - Zie schema hierboven.

Gebruik alleen onderdelen die door TENNANT Company zijn geleverd of soortgelijke onderdelen. Onderdelen en voorraden kunnen online, per telefoon, fax of schriftelijk besteld
worden.

Volg de stappen hieronder om een juiste levering te garanderen.

1.

o s w N

(A) Bepaal het machinemodel.

(B) Lees het serienummer van de machine af van het gegevenslabel.

(C) Zorg dat het juiste serienummer wordt gebruikt uit de onderdelenlijst.

Bepaal het artikelnummer en het aantal. Bestel niet aan de hand van pagina’s of referentienummers|

Geef uw naam, bedrijfsnaam, klanthummer, factuur- en leveringsadres,
telefoonnummer en bestelnummer op.

Geef gedetailleerde leveringsinstructies op.

D) V - geeft een eenheid aan
A - geeft de onderdelen van de eenheid aan

Vul tijdens installatie de onderstaande gegevens in voor eventueel

toekomstig gebruik.

Modelnr. -

Serienr. —

Machine-opties —

Verkoopvert. —

Telnr. verkoopvert. —

Klantnummer -

Installatiedatum -

NO

HVORDAN BESTILLE DELER - Se diagram over.

Bruk kun deler levert av TENNANT Company eller ekvivalente deler. Deler og forsyninger kan bestilles online, per telefon, per faks
eller per post.

Folg trinnene under for & sikre rask levering.

1.

o » wN

(A) Angi maskinmodellen.

(B) Angi maskinens serienummer fra typeskiltet.

(C) Forsikre deg om at korrekt serienummer brukes fra delelisten.

Angi delenummer og antall. Bestill ikke ut fra side- eller referansenumre.

Angi ditt navn, firmanavn, kunde-ID-nummer, fakturerings- og
forsendelsesadresse, telefonnummer og innkjgpsordrenummer.

Angi detaljerte forsendelsesinstruksjoner.

(D) V - angir en delegruppe
A - angir deler inkludert i en delegruppe

Fyll ut ved installasjonstidspunkt for fremtidig bruk.

Modellnr. -

Serienr.. -

Maskinens tillegg -

Salgsrep. —

Salgsrep. telefonnr. —

Kunde-ID-nummer -

Installasjonsdato —

PL

JAK ZAMAWIAC CZESCI - patrz schemat powyzej.

Nalezy uzywa¢ wytacznie czesci dostarczanych przez firmg TENNANT Company lub rownowaznych. Czesci

poczta.

Aby zapewni¢ szybka dostawe, nalezy przestrzega¢ nastepujacych wskazéwek.

1.

2
3.
4

(A) Okresli¢ model maszyny.
(B) Okresli¢ numer seryjny maszyny znajdujacy sie na tabliczce znamionowe;j.
(C) Odszukac¢ ten numer seryjny w wykazie czesci.

Okresli¢ numer czesci i ilos¢. Nie zamawiaé na podstawie numeru strony lub liczby porzadkowe;j
wykazu.

Poda¢ swoje nazwisko, nazwe firmy, numer identyfikacyjny klienta, adres dostawy i
dostarczenia rachunku, numer telefonu i numer zaméwienia zakupu.

Podac¢ doktadne instrukcje dotyczace dostawy.

(D) V - oznacza zespét
A - oznacza cze$¢ w zespole

i dostawy moga by¢ zamawiane online, przez telefon, faksem lub

Prosimy wpisa¢ date instalacji do pézniejszego wykorzystania.

Nr modelu-

Nr seryjny —

Opcje maszyny —

Przedst. sprzedazy -

Nr tel. przedst. sprzed. -

Nr ident. klienta —

Data instalacji —

COMO ENCOMENDAR PECAS - Consulte o diagrama acima.

Utilize apenas pecas fornecidas pela TENNANT Company ou equivalentes. As pegas e consumiveis podem ser encomendados online,
por telefone, fax ou correio.

Siga 0s passos abaixo para garantir uma entrega rapida.

1.

2
3.
4

(A) Identifique 0 modelo da maquina.
(B) Identifique o nimero de série da maquina que se encontra na etiqueta de dados.
(C) Certifigue-se de que usa o nimero de série correcto da lista de pegas.

Identifique o nimero de produto e a quantidade. Nao encomende através de nlimeros de
péagina ou de referéncia.

Fornega o seu nome, o nome da empresa, o nimero de ID do cliente,
os enderecos de facturacéo e entrega, o nimero de telefone e
0 nimero da nota de encomenda.

Fornega instrugdes de entrega detalhadas.

(D) V - identifica uma unidade
A - identifica pecas incluidas numa unidade

Preencha na altura da instalagdo para futura referéncia.

Modelo n° -

N° de série -

Opgodes da maquina -

Vendedor -

Telefone do vendedor -

Namero de ID do cliente —

Data de instalagdo —




RU

KAK 3AKA3ATb 3AMYACTHU - Cm. cxemy Huxe.

Wcnonb3yite Tonbko 3anyacTu, noctasnAemMble komnanmen TENNANT vnun ux ananorn. 3anacHble 4acTu U pacxofHble MaTepuanbl MOXHO 3aKa3aTb B PEXWME OHNaliH,
TeneoHoM, hakCoM UNn INEKTPOHHOW NOYTOMN.

[AnA cBOEBPEMEHHOW [OCTaBKN CNefynTe ONUCaHHBbIM HUXKE UHCTPYKLUMAM.

1. (A) YKaxXuTe MOAenb MaLHbI. Bo BpemA yCTaHOBKM 3arnonHuTe, NoXanymncra, 9Tu cBeAeHUA AnA
2. (B) YkaxuTe CepuiiHbii HOMEpP MaLMHbl, 0603HAYEHHbIA HAa TABNMNYKE TEXHUHECKUX AaHHbIX. TOro, 4To6bl CCbIIATLCA B AaNbHENLIEeM.
3. (C) YooctoBepbTeCh, YTO HAANEXalUMin CEPUIAHBIA HOMEP NMEePEeYNCIIeH B CMIUCKe 3anyacTen.
4. YKaxuTe HOMep AeTanu U HYy)XHOe KONn4ecTso. He ncnonb3ayiiTe HoMepa CTPaHWUL, UK CCbIMOK. Mogenb O -
5. YKaxuTe CBOe UMA, Ha3BaHe KOMMNaHU1, MAEHTUPNKALMOHHDIA HOMEP CepuiiHbIi O —
NoKynaTens, pacyeTHbI aapec U aapec A0CTaBKU, TenedoHHbIN HoMep
1 HOMep 3aKasa Ha MOKYTKY. Onuum MaLnHbI —
6.  YkaxuTte noapobHble CBEAEeHNA O JOCTaBKe. ToproBbIit NpeAcTaBUTENb —

TenedoH TOproBoro nNpeacTaBuTena —

(D) V - 03HayaeT ysen
W AeHT. Homep nokynatens —

A - obo3HavaeT getanb y3na
[aTa ycTaHoBKM —

SE

BESTALLNING AV RESERVDELAR - Se ovanstéende schema.

Anvand endast delar frdn Tennant Company eller likvérdiga. Delar och material kan bestéllas online, telefoniskt, per fax eller post.

Folj nedanstaende steg for en snabb leverans.

1.  (A) Identifiera maskinens modell.
Fyll i vid installation och spar for framtida bruk.

2. (B) Identifiera maskinens serienummer pa typskylten.

3. (C)Kontrollera att ratt serienummer anvands fran dellistan.

4. Identifiera artikelnumret och mangden. Bestall inte med hjalp av sido- eller referensnummer. Modellnr. —
5. Serienr. —

Uppge ditt namn, foéretagets namn, kundens ID-nummer, faktura- och leveransadress,

telefonnummer och ordernumret vid inkop. Tilvalsutrustning —

6. Ge detaljerade transportanvisningar. R
Forsaljare —

Forsaljarens tel.nr. —

(D) V - identifierar en modul

A - identifierar delar som ingér i en modul Kundnummer -

Installationsdatum —

SK

POSTUP PRI OBJEDNAVANI CASTI - Pozri vyssie uvedeny diagram.

Vyuzivajte vyhradne dielce dodané spolo¢nostou TENNANT, alebo ich ekvivalenty. Dielce a polozky je mozné objednat online,
telefonicky, faxom, alebo postou.

Na zabezpecenie promptného doruc¢enia sa riad'te nasledovnymi krokmi.

1. (A) Identifikujte model stroja.
Vypliite prosim pri inStalacii pre pripad potreby v budicnosti.

2. (B) Z etikety s udajmi identifikujte sériové €islo stroja.

3. (C) Ubezpette sa, Ze ste zadali spravne sériové Cislo zo zoznamu dielcov.

4. Identifikujte &islo dielu a mnozstvo. Neobjednavajte pomocou &isel stran, alebo referenénych &isel. ¢. modelu -
5.  Zadajte Va$e meno, meno spoloénosti, ID &islo zakaznika, fakturaénl a Sériové ¢. -

prepravnu adresu, telefénne Eislo a objednavacie &islo dielu. - - .
Zvlastne prislusenstvo stroja —

6.  Uvedte podrobné prepravné pokyny. Obchodné » .
chodné zastUpenie -

Obch. zastupenie tel. ¢. -

(D) V - identifikuje sadu
A - identifikuje ¢asti sady ID &. zékaznika -

Datum instalacie —

SL

NAROGANJE NADOMESTNIH DELOV - glejte zgornjo sliko.

Uporabljajte samo originalne nadomestne dele Tennant ali enakovredne dele. Dele in potro$ni material lahko narocite prek spleta,
po telefonu, faksu ali posti.

Za zagotovitev &imbolj hitre dostave sledite spodnjim navodilom. Prosimo, da ob vgradniji izpolnite te podatke, da vam bodo v
1.  (A) Ugotovite model stroja. prihodnje na voljo.
2. (B) Na plo&¢ici s podatki poiscite serijsko Stevilko stroja.
3. (C) Poskrbite, da na seznamu nadomestnih delov poi$¢ete pravilno serijsko $tevilko. St. modela —
4. Poiscite Stevilko dela in potrebno koli¢ino. Pri narocilih ne navajajte strani ali referenéne $Stevilke. Serijska $tevilka -
5.  Navedite svoje ime, ime podijetja, ID Stevilko strankg, naslova za dostavo

Dodatna oprema stroja -

in izdajo racuna, telefonsko Stevilkoin $tevilko naroéila.
Prodajni predstavnik —

6.  Navedite podrobna navodila za dostavo.
Telefonska $t. prodajnega predstavnika —

(D) V - oznaduije sklop Stevilka stranke —

A - oznaduje dele sklopa Datum vgradnje —




TR

PARCALARIN SYPARYP EDYLMESY - Yukarydaki pemaya bakyn.

'Yalnyzca TENNANT Company'den sadlanan veya epdederde pargalar kullanyn. Parga veya sarf malzemeleri ¢evrimigi olarak,
telefonla, faksla veya postayla siparip edilebilir.

Zamanynda teslimaty sadlamak igin apadydaki adymlary izleyin.

1.

o r 0N

(A) Makine modelini belirtin.

(B) Veri etiketinden makine seri numarasyny belirtin.

(C) Parga listesinden uygun seri numarasynyn kullanyldydyndan emin olun.

Parga numarasyny ve miktaryny belirtin. Sayfa veya referans numaralaryny kullanarak siparip verme:

Adynyzy, pirketinizin adyny, mupteri kimlik numaranyzy, faturalama ve sevkyyat adreslerini,
telefon numarasyny ve satyn alma siparipi numarasyny belirtin.

Ayryntyly sevkyyat talimatlaryny belirtin.

(D) o - bir tertibaty belirtir
Y - tertibattaki pargalary belirtir

>

Yleri tarihlerde bapvurmak igin lutfen kurulum syrasynda doldurun.

Model No. -

Seri No. -

Makine Segenekleri -

Satyp Temsilcisi -

Satyp Temsilcisi telefon no. -

Mupteri Kimlik Numarasy -

Kurulum Tarihi -







GENERAL RECOMMENDED MAINTENANCE

General Recommended Maintenance ltems

Ref. Part No. Serial Number Description Qty.

390942 (20000000- ) Blade, Sqge, Rear, 37.50I Linatex[700mm] 1
v 391384 (10000000- ) Squeegee Kit, 700mm, Ure 1
A 391377 (10000000- ) Blade, Sqge, Front, 35.001 Ure [700mm] 1
A 391378 (20000000- ) Blade, Sqge, Rear, 37.501 Pyu [700mm] 1
v 391386 (10000000- ) Squeegee Kit, 700mm, Gum 1
A 390943 (20000000- ) Blade, Sqge, Front, 35.00I [Linx, 700mm] 1
A 390936 (20000000- ) Blade, Sqge, Rear, 37.501 Gum [700mm] 1
86859 (10000000- ) Squeegee Assy, Side [Linatex] 2

(Disk Head - Standard)
1058731 (10000000- ) Squeegee Assy, Side, Disc, Ure 2

(Disk Head - Optional)
1058729 (20000000- ) Squeegee Assy, Side, Disc, Gum 2

(Disk Head - Optional)
1073476 (10000000- ) Caster, Swivel, 50mmd, M10 X 30, Cir PI 2
1013531 (10000000- ) Skirt, Spray, 650mm 1
1010560 (20000000- )  Wheel, Bmpr, 80d X 25w, Non-Marking 1
1013611 (20000000- ) Seal, Cover, Recvy 1
1020719 (10000000- ) Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
1020727 (10000000- ) Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
1020301 (10000000- ) Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft 1
1014026 (10000000- ) Hose, Vacuum, 1.50id X 057.1l, 2cuff,Blk (NA/APAC) 1
1207882 (10000000- ) Hose, Vacuum, 1.50id X 057.1l, 2cuff,Pu (EMEA) 1
1037821 (10000000- ) Filter, Panl, Dust, 2.3 X 04.5 X 06.4 1
1016392 (10000000- ) Gasket, Fltr, Tank 1
v 1014274 (10000000- ) Hose Assy, Drain, 1.50id X 27.8l, Blk (Recovery Tank) 1
AV 1008639 (20000000- ) Cap, Drain Assembly 1
AA 1019563 (10000000- ) Strap, Drain Cap 1
AA 1008637 (10000000- ) ORing, 1.48"Id, 1.76” Od 1
v 1014268 (10000000- ) Hose Assy, Drain, 1.50id X 27.0l, Blk (Solution Tank) 1
AV 1008639 (10000000- ) Cap, Drain Assembly 1
AA 1019563 (10000000- ) Strap, Drain Cap 1
AA 1008637 (10000000- ) ORing, 1.48"Id, 1.76” Od 1
v 1240354 (10000000- ) Switch, Key 1
1240918 (10000000- ) Key, Switch 1
1052726 (10000000- ) Alarm, 9-48vdc, 95 Db(A) [Ec-H20] 1
9013646 (10000000- ) Cartridge, Ec-H20 Nanoclean Wcm, 270ml 1
9018615 (10000000- ) Module Kit, Replmt [ec-H20, B 02] (See Breakdowns) 1
1216973 (10000000- ) Pump Assy, Dispenser 1
1014918AM (10000000- ) Wheel, 03.0D 0.88W 0.31B, W/ Bshg, Rbr 1
1242894 (10000000- ) Sign Kit, Amr [Home Location] 1

EMEA = Europe, Middle East, and Africa
NA/APAC = North America / Asia, Pacific

T7AMR 9018142 (11-2020) 1-1



GENERAL RECOMMENDED MAINTENANCE

1-2

T7AMR 9018142 (11-2018)



STANDARD PARTS

SECTION 2

Contents Page

Fig. 1 — Replacement Brushes And Pad Drivers,

650 MM (26in) . ... . 2-2
Fig. 2 — Main Frame and Rear Wheels Group ... 2-4
Fig. 3 - FrontGuard Group ................... 2-6
Fig.4-SeatGroup . .......cooiiiiiinan.. 2-8
Fig.5 - Steering Group ... ... 2-10
Fig. 6 — Instrument Panel Group . ............. 2-12
Fig. 7 — Front Covers Group . ................ 2-14
Fig. 8 — Front Drive Wheel Group ... .......... 2-16
Fig. 9 — Brake and Accelerator Pedals Group .. 2-18
Fig. 10 — Disk Scrub Head Lift Group ......... 2-20
Fig. 11 - Disk Scrub Head Drive Motor Group,

650 mm (26in) ...t 2-22
Fig. 12 — Disk Scrub Head Side Squeegee

Group, Right ................... ... 2-24
Fig. 13 - Disk Scrub Head Side Squeegee

Group, Left ......... ... 2-26
Fig. 14 — Recovery Tank Group . ............. 2-28
Fig. 15 — Recovery Tank Cover and Lights Group 2-30
Fig. 16 — Vacuum Fan Group ................ 2-32
Fig. 17 — Solution Tank Group,

Disk ScrubHead .................. 2-34
Fig. 18 — Tanks Drain Group . ................ 2-36
Fig. 19 — Battery Group ... ... 2-38
Fig. 20 — Rear Squeegee Lift Group,

Disk ScrubHead .................. 2-40
Fig. 21 - Rear Squeegee Group,

650 mm (26in) .......... ... ... 2-42
Fig. 22 —Front Camera and Sensors Group .... 2-44
Fig. 23 - Electrical Controller Group .......... 2-46
Fig. 24 — Electrical Group . . .. ... .o oo 2-48
Fig. 25 - Electrical Schematic ................ 2-50
Fig. 26 — Wire Harnesses Group ............. 2-60
Fig. 26 — Wire Harnesses Group  ............. 2-63
Fig. 27 — Label Group ........... ... ..., 2-73

T7AMR 9018142 (4-2020) 2-1



STANDARD PARTS

Fig. 1 - Replacement Brushes And Pad Drivers, 650 mm (26 in)

T7AMR 9018142 (05-2019)

2-2



STANDARD PARTS

Fig. 1 - Replacement Brushes And Pad Drivers, 650 mm (26 in) (NA/APAC)

356928

Ref. Part No. Serial Number Description Qty.
v 1 1220226 (20000000- ) Brush Assy, Disk, Scb, 13.0d, Nylon 2
A 2 9014664 (20000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
v 1 1220223 (20000000- ) Brush Assy, Disk, Scb, 13.0d, Polypropylene 2
A 2 9014664 (20000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
v 1 1220228 (20000000- ) Brush Assy, Disk, Scb, 13.0d, Super Abrasive 2
A 2 9014664 (20000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
v 3 1220243 (10000000- ) Driver Assy, Pad, 13.0d 2
A 4 9014664 (10000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
A 5 370095 (20000000- ) Device, Centering, Clip On, TI [Gf Pp] 1
A 6 360943 (10000000- ) Screw, Pan, Phl, 10-14 X 0.75, F/ Plstc 3
7 1243567 (10000000- ) Pad, Stripping, 13.0D, Brn [1Pick=1Ctn] 2
7 1243655 (10000000- ) Pad, Scb, 13.0D Blu [1Pick=1Ctn] 2
7 1243341 (10000000- ) Pad, Buff, 13.0D, Red [1Pick=1Ctn] 2
7 1243342 (10000000- ) Pad, Polish, 13.0D, White [1Pick=1Ctn] 2
7 1243666 (20000000- ) Pad, Surf Prep, 13.0D Maroon [1Pick=1Ctn] 2
V Assembly
A Included in Assembly
Fig. 1 - Replacement Brushes And Pad Drivers, 650 mm (26 in) (EMEA)
Ref. Part No. Serial Number Description Qty.
v 1 1220226 (10000000- ) Brush Assy, Disk, Scb, 13.0d, Nylon 2
A 2 9014664 (20000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
v 1 1223608 (20000000- ) Brush, Disk, Scb, 13.0d, Polypropylene (EMEA) 2
A 2 9014664 (20000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
v 1 1223611 (20000000- ) Brush, Disk, Scb, 13.0d, Super Abrasive (EMEA) 2
A 2 9014664 (20000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
v 3 1223610 (10000000- ) Driver, Pad, 13.0d (EMEA) 2
A 4 9014664 (20000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
A 5 370095 (20000000- ) Device, Centering, Clip On, TI [Gf Pp] 1
A 6 360943 (10000000- ) Screw, Pan, Phl, 10-14 X 0.75, F/ Plstc 3
7 995610 (10000000- ) Pad, Buff, 13.0/330, Red [3m, 5pc] 2
7 995618 (10000000~ ) Pad, Scb, 13.0inch /330 [3m Blu, 5pc] 2
7 995625 (10000000~ ) Pad, Stripping, 13.0/330, Brown[3m, 5pc] 2
7 994514 (10000000~ ) Pad, Stripping, 13.0/330, Brown[5pc] 2
7 994515 (10000000~ ) Pad, Scb, 13.0inch /330, Blu [5pc] 2
7 994516 (10000000- ) Pad, Buff, 13.0/330, Red [5pc] 2
7 994513 (10000000- ) Pad, Polish, 13.0/330, White [5pc] 2
7 1051024 (10000000~ ) Pad, Surf Prep, 13.0d [Mar, 1pick=1pad] 2
V Assembly
A Included in Assembly
EMEA = Europe, Middle East, and Africa
NA/APAC = North America / Asia, Pacific
T7AMR 9018142 (10-2019) 2-3




STANDARD PARTS

Fig. 2 — Main Frame and Rear Wheels Group

2-4

T7AMR 9018142 (11-2020)



STANDARD PARTS

Ref.

© 00 N O O WN P

el el e o
o 0N WN PO

A 17
A 18
19

A 20
A 21
22
23
24
25
26
27
28
29
30
31

V Assembly

Fig. 2 - Main Frame and Rear Wheels Group

Part No. Serial Number
1240499 (120000000~
10632-13  (10000000-
1018505 (10000000~
1034731 (10000000~

01684 (10000000-
1038560 (10000000-
09005 (10000000-
1016957 (10000000-
71579 (10000000-

1072628 (10000000-
26395-1 (10000000-

08716 (10000000-
41141 (10000000-
08712 (10000000-

1242192 (10000000-
1241362 (10000000-
9018619 (10000000-
1239809 (10000000-
378770 (10000000-
1241370 (10000000-
9018618 (10000000-
1239807 (10000000-
378770 (10000000-
1020341 (10000000-
369359 (10000000-

09011 (10000000-
12273 (10000000-
608562 (10000000-
80950 (10000000-
01685 (10000000-
08713 (10000000-
1242193 (10000000-
43500 (10000000-

A Included in Assembly

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Frame WIidt, Main, Disk

Grommet, Rbr, 1.50id, F/1.8h, .19 Matl
Horn, 12-48vdc [88.5 Decibels]

Screw, Hex, M6 X 1.00 X 16, Sems, Ss
Washer, Flat, 0.27b 0.69d .05, Ss

Tire Assy, Solid, 250mm X 80mm, 25mmid
Ring, Retaining, Ext, 1.00d, Basic

Cap, VWyl, 70mmid X 25mml

Strap, Static, W/Grommet, .19 1.1W 25.0L
Screw, Hex, M8 X 1.25 X 25, Sems
Clamp, Cable, Stl, 0.56d X 0.38w, 1hole
Screw, Hex, M6 X 1.00 X 20, Ss
Washer, lock, Int-Ext, 0.31

Nut, Hex, Lock, M6 X 1.00, NI, Ss
Bracket WIdt, Guard, Rear, Rh

Plate, Guard, Rear, Rh

Bristles Kit, Guard, Rh

Bristles, Guard, Rear, Rh

Plug, Hole, Rnd, 0.28h 1.5I, Brb, Blk
Guard Widt, Rear, Lh

Bristles, Guard, Rear, Lh

Bristles, Guard, Rear, Lh

Plug, Hole, Rnd, 0.28h 1.5I, Brb, Blk
Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Pin, Hitch, .375d X 3.12l, PI

Screw, Hex, M8 X 1.25 X 30, Ss
Screw, Hex, m8 X 1.25 X 20, NI, Ss
Washer, Flat, 0.51b 0.94d .06, Nyl
Bushing, Fing, 0.32b 0.50d 0.24l, Bnz
Washer, Flat, 0.38B 0.88D .08, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Bracket WIdt, Guard, Rear, Lh

Chain, Coil, Str, #2/0, 09.0L 07 Link

356903

Qty.

PR R R NRRPRRPRRLRNWORRPRPNRPRRPRPRRPRPRRPRPRPRPREPNNMNMNNDEREROLPR

T7AMR 9018142 (11-2020)

2-5




STANDARD PARTS

Fig. 3 - Front Guard Group

.

2-6

T7AMR 9018142 (05-2019)



STANDARD PARTS

Py
©ooO~NOO U~ WNPR D

PR R R RERRPE
w~NOoO U WNPRO

A 19
A 20
21
22
23
24
25

V Assembly

Part No.
1241107
1241309
1241311
1020341
1253147
1241213
1241545
1037827
1014918AM
222504
01685
140027
08713
1073476
1014563
07792
1242373
41445
9018620
1241112
378770
1247120
1241167
59658
09028
01686

A Included in Assembly

Serial Number
(10000000~
(10000000~
(120000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~

Fig. 3 - Front Guard Group

e N N N N N N N N N N N N N N N N N N N N N N N N

Description

Guard Widt, Front

Plate WIdt, Guard, Pivot, Rh

Plate WIdt, Guard, Pivot, Lh

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Screw, Hex, M10 X 1.50 X 80, Ss
Sleeve, Fing, 0.40b 1.00/0.63d 0.63I, Ss
Spring, Cmpr, 1.220d .15wir 2.0l
Bushing, Fing, 0.87b 1.25d 0.38lI

Wheel, 03.0d 0.88w 0.31b, W/ Bshg, Rbr
Screw, Hex, M8 X 1.25 X 55, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Washer, Flat, 0.35b 0.75d .04, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Caster, Swivel, 50mmd, M10 X 30, CIr P
Washer, Flat, 0.40b 1.12d .12, Ss

Nut, Hex, FIng, M10 X 1.50

Block, Guard

Screw, Soc, M8 X 1.25 X 35, 12.9
Bristles kit, Guard, Front

Bristles, Guard, Front

Plug, Hole, Rnd, 0.28h 1.5I, Brb, Blk
Guard WiIdt, Sensor

Bracket WIdt, Tank, Solution

Screw, Hex, M8 X 1.25 X 35, NI, Ss
Screw, Hex, M10 X 1.50 X 25, Ss
Washer, Flat, 0.44b 1.00d .08, Ss

356909

Qty.

NNNNREPNPFRPRPRPPEPNNNERPPRPORPRPEPNNMNMNNNRARRPR

T7AMR 9018142 (05-2019)

2-7




STANDARD PARTS

Fig. 4 - Seat Group

2-8



STANDARD PARTS

356904
Fig. 4 - Seat Group

Ref. Part No. Serial Number Description Qty.
1 9018590 (10000000- ) Plate, Seat, W/ Labels 1
1 9018591 (20000000- ) Plate, Seat, W/ Labels, Tj (Japan Only) 1
1 9020902 (10000000- ) Plate, Seat, W/ Labels, Ce, Afmkt [T7TAMR] 1
2 9005082 (10000000- ) Seat Kit, Std, Repimt 1
3 1074205 (10000000- ) Rail, Adj, Slide, Seat, 11.51, W/ Latch, Yel 1
4 1017053 (10000000- ) Rail, Adj, Slide, Seat, 11.5I 1
5 32491 (10000000- ) Washer, Flat, 0.31, Std 4
6 01760 (10000000- ) Nut, Hex, Lock, .31-18, NI, Thin 4
7 46236 (10000000- ) Clamp, Cable, Stl, 0.25d X 0.56w, 1hole 1
8 1016000 (10000000- ) Plate, Stop, Seat 1
9 1017699 (10000000- ) Sleeve, P/M, 0.32b 0.44d 0.6l [430ss] 1

10 10928 (20000000- ) Spring, Tors, 0.49id .05wir 05.0coil 1
11 1018151 (10000000- ) Washer, Flat, 0.44b 0.88d .06, Nyl 1
12 09023 (10000000- ) Screw, Hex, M8 X 1.25 X 35, FI, Ss 1
13 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
14 08713 (10000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
15 391951 (20000000- ) Harness, Seat [ T7/Ssr ] 1
16 1020170 (10000000- ) Molding, Afmkt, Trim, Pvc, .08 .11, 02ft 1
17 9018603 (10000000-10950687 ) Cover, Box, Battery, Tl, Afmkt, [T7Amr] 1
17 9018674 (10950688- ) Cover, Box, Battery, Tl, W/ech-20 1
18 76956 (10000000- ) Screw, Hex, .31-18 X 1.25, G5 4
19 1051052 (10000000- ) Spacer, Rnd, .38b .88d .38l 4
20 69461 (10000000- ) Washer, Flat, 0.38b 0.88d .12, Stl, PI 4
21 1046428 (10000000- ) Seal, Afmkt, Rbr, Clsd, Adh, 02ft 1
22 08713 (10000000-10950687 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
23 1017218 (10000000-10950687 ) Washer, Flat, 0.32b 1.00d .12, Ss 4
24 09740 (10000000-10950687 ) Screw, Hex, M8 X 1.25 X 20, Ss 2
25 1051138 (10000000-10950687 ) Bracket, Cover, Fast Open [T7 Ec-H20] 1
26 1048955 (10000000- ) Switch, Seat, No [Delta 6440-04] 1

T7AMR 9018142 (4-2020) 2-9



STANDARD PARTS

Fig. 5 — Steering Group

T7AMR 9018142 (11-2020)

2-10



STANDARD PARTS

356905

Fig. 5 - Steering Group

Ref. Part No. Serial Number Description Qty.
1 1241149 (10000000-10990035 ) Column WiIdt, Steering 1
1 1253083 (20990036- ) Column WiIdt, Steering 1
2 14529 (10000000- ) Screw, Hex, M10 X 1.50 X 70, Ss 4
3 01686 (10000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
4 1012002 (20000000- ) Wheel, Steering, 300mm 1
5 1240109 (10000000-10990035 ) Shaft, Steering 1
5 1250736 (10990036- ) Shaft, Steering 1
6 64154 (10000000- ) Washer, Flat, 0.53b 1.12d .11, Stl, PI 1
7 08711 (10000000- ) Nut, Hex, Lock, M12 X 1.75, NI 1
8 1019706 (20000000- ) Cap, Wheel, Steering 1
9 1012437 (10000000- ) Bellows, Shaft, Steering 1

10 223065 (10000000-10990035 ) Bearing, Fing, 2hole, 0.75b [Nyl] 1
11 09740 (10000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 6
12 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 10
13 1014328 (10000000- ) Key, Sq, 05mm X 05mm, 25mml 1
14 1242289 (10000000- ) Key, Sq, 06mm X 06mm, 50mml 1
15 00912 (10000000- ) Key, Sq, 0.19 X 0.19, 1.00I 1
16 1241160 (20000000- ) Plate WIdt, Motor, Steering 1
17 1241157 (20000000- ) Plate WIdt, Motor, Steering 1
18 9018592*  (10000000- ) Sensor, Position, Steering, Afmkt 1
19 1240459 (10000000- ) Screw, Set, M4 X 0.70 X 6, NI 2

20 1240007 (10000000- ) Gearbox, Steering, 20mmb 1

21 39281 (10000000- ) Screw, Hex, M8 X 1.25 X 90, 8.8 4

22 32491 (10000000- ) Washer, Flat, 0.31, Std 4

23 08713 (10000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4

24 1242348 (20000000- ) Motor Assy, Steering, Rwk 1

25 1242308 (10000000- ) Joint, U, 0.75id [Rework] 1

26 46820 (10000000- ) Screw, Set, .31-18 X 0.38, NI 2

27 1210807 (10000000- )  Wire, Tie [W/.25" Fir Tree Clip] 8

28 10632 (10000000- ) Grommet, Rbr, 0.89id, F/1.2h, .14 Matl 1

29 9018593*  (10000000-10962697 ) Amplifier, Cntrl, Motor, Afmkt 1

29 9020753*  (10963698- ) Amplifier, Cntrl, Motor, Afmkt 1

30 24265 (10000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 4

31 1242301 (20000000- ) Cable, Service Amr 1

32 1251855 (10990036- ) Plate, Brg, Adapter 1

33 1252424 (20990036- ) Bearing, Spherical, 20b 1

34 1072816 (10990036- ) Screw, Hex, M8 X 1.25 X 30, Ss, Sems 2

35 09740 (10000000-10990035 ) Screw, Hex, M8 X 1.25 X 20, Ss 2

36 01685 (10000000-10990035 ) Washer, Flat, 0.38b 0.88d .08, Ss 2

* Requires Tennant True service or an authorized Tennant service provider.

T7AMR 9018142 (11-2020) 2-11



STANDARD PARTS

Fig. 6 — Instrument Panel Group

2-12

T7AMR 9018142 (11-2020)



STANDARD PARTS

Fig. 6 - Instrument Panel Group

365908

Ref. Part No. Serial Number Description Qty.
1 1254161 (20000000- ) Monitor, Lcd, Touch 1
2 49162 (120000000- ) Screw, Pan, Phl, 08-16 X 0.50, F/Plstc 8
3 9018608* (10000000- ) Camera, Amr, Afmkt [2D] (Kit of 3) 1
4 1240252 (10000000- ) Light, Marker 2
5 9018594*  (10000000- ) Camera, Amr, Side, Rh, Afmkt [Ifm 03X 3D] 1
6 9018595*  (10000000- ) Camera, Amr, Side, Lh, Afmkt [Ifm 03X 3D] 1
7 140825 (10000000- ) Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, Blk 12
8 1251051 (10000000- ) Bezel, Right 1
9 1251052 (10000000- ) Bezel, Left 1
10 1076463 (20000000- ) Harness, Ele [T7Amr, Dir Switch] 1
11 04403 (10000000- ) Screw, Pan, Phl, M4 X 0.70 X 25, NI, Ss 4
12 41579 (10000000- ) Washer, Flat, 08, Ss 4
13 1242099 (10000000- ) Sleeve, P/M, 0.17b 0.38d 0.54l 4
14 9020922 (10000000- ) Membrane Kit, Repimt [T7TAMR] 1
15 9018613* (10000000- ) Antenna, Amr, Afmkt 1
16 1242161 (10000000- ) Switch, Safety, Shutoff 1
17 1242538 (10000000- ) Ring, Lock, E-Stop 1
\% 18 1240354 (10000000- ) Switch, Key 1
A 19 1240918 (10000000- ) Key, Switch 1
20 1241210 (10000000- ) Ring, Lock, Switch 1
21 1248870 (20000000- ) Switch, Rocker, Spdt, Mom / None/ Mom 1
22 80061 (20000000- ) Plug, Hole, Rnd, 0.30h 0.3l (W/O ec-H20 NanoClean) 1
23 1041822 (10000000- ) Light, Led, .312d, 2 Volt [Tri-Color]
(ec-H20 NanoClean) 1
\% 24 9018596*  (10000000-10962697 ) Controller Kit, Membrane 1
A 1244879 (10000000-10962697 ) Shunt [Pcb, Jumper, .100” Spacing] (ec-H20 Only) 1
\% 24 9020754*  (10962698- ) Controller Kit, Membrane 1
A 1244879 (10962698- ) Shunt [Pcb, Jumper, .100” Spacing] (ec—H20 Only) 1
25 1240467 (20000000- ) Cover, Circuitboard 1
26 1240633 (10000000- ) Stand-Off, Hex, M3 X 0.5, M/F, 10mml| 4
27 1240634 (10000000- ) Stand-Off, Hex, M3 X 0.5, Fem, 25mml| 2
28 1240907 (10000000- ) Stand-Off, Hex, M3 X 0.5, F/M, 25mml 1
29 9018597*  (10000000- ) Controller, Telem, Amr, Afmkt 1
30 1242513 (20000000- ) Angle, Mtg, Antenna, 4g 1
31 06919 (10000000- ) Screw, Pan, Phl, M3 X 0.50 X 6, 4.8 13
32 1242591 (10000000- ) Bracket WIdt, Antenna 1
33 1037346 (10000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
34 1241661 (10000000- ) Plate, Mtg, Camera 2
35 24265 (10000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 2
36 1249846 (10000000- ) Stand-Off, hex, M3 X 0.5, F/m 8Mml, Nyl (EMEA) 3
36 1249846 (10962698- ) Stand-Off, hex, M3 X 0.5, F/m 8Mml, Nyl (NA/APAC) 3
* Requires Tennant True service or an authorized Tennant service provider.
V Assembly
A Included in Assembly
EMEA = Europe, Middle East, and Africa
NA/APAC = North America / Asia, Pacific
T7AMR 9018142 (11-2020) 2-13




STANDARD PARTS

Fig. 7 — Front Covers Group

T7AMR 9018142 (10-2019)



STANDARD PARTS

365910

Fig. 7 - Front Covers Group

Ref. Part No. Serial Number Description Qty.
1 9018598 (20000000- Shroud, Front, Rm-TI, Trimmed, W/Label
2 1037346 (10000000- Screw, Hex, M8 X 1.25 X 25, 9.8, Sems
3 9018599*  (10000000- Shroud, Instmt, Rm-TI, Trimmed, Afmkt
4 1242446 (10000000- Screw, Hex, M6 X 1.00 X 35, 8.8, NI
5 397779 (10000000- Washer, Flat, 0.28b 1.00d .06, Stl, Blk
6 1241353 (20000000- Panel, Access, Column
7 1045525 (10000000- Screw, Pan, Phl, M6 X 1.00 X 12, Blk
8 1069322 (10000000- Washer, Flat, 0.25, Sae, Blk
9 9020613 (20000000- Bezel, Cntr, W/Labels

[N
o

140825 (10000000- Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, Blk

11 49697 (10000000- Screw, Pan, Phl, M4 X 0.70 X 10, Ss
12 41178 (10000000- Washer, Flat, 0.25, Fendr
13 1241612 (10000000- Bracket WIdt, Mtg, Bezel

'—\
a

1018155 (10000000-
1243967 (10000000-
16 1014754 (10000000-

Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss
Cover, Access, Controller
Screw, pan, Phl, M6 X 1.00 X 12, Blk

[
(62}
NFE NFPNMNNMNNREPEPMOPRPMAPMPEPE OPR

N N N N N N N N N N N N N N N N

* Requires Tennant True service or an authorized Tennant service provider.

T7AMR 9018142 (10-2019) 2-15



Fig. 8 - Front Drive Wheel Group

STANDARD PARTS

T7AMR 9018142 (05-2019)

2-16



STANDARD PARTS

356923

Fig. 8 - Front Drive Wheel Group

Ref. Part No. Serial Number Description Qty.
1 1019724 (20000000- ) Steer-Control Assy, Wheel Drive (See Breakdown) 1
2 1019224 (10000000~ ) Strap, Nyl 1
3 09010 (120000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
4 01685 (120000000- ) Washer, Flat, 0.31 Ss 4
5 00912 (10000000- ) Key, Sq, 0.19 X 0.19, 1.00I 1
6 1065808 (20000000- ) Harness, Motor, Brake [T7/Ssr] 1
7 1015761 (10000000- ) Sleeve, Afmkt, Nyl, 8.86ld, 03Ft 1
8 140300 (20000000- ) Clamp, Cable, Stl, 0.50d [Insulated] 2
9 361339 (10000000~ ) Screw, Hex, M6 X 1.0 X 16, Fmg 2

10 19066 (10000000- ) Washer, Flat, #10 2
11 130773 (10000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 4
12 9018601 (10000000- ) Wheel, Drive, 250Mm, 24Vdc, W/Encd, Afmt 1
(See Breakdowns)
13 1242300 (10000000- ) Cable, Sensor, Spd 2
14 1064972 (10000000- ) Bracket, Cord 2
15 02938 (10000000- ) Washer, Lock, Int, 08, Ss 2
16 33931 (10000000- ) Screw, Pan, Phl, M4 X 0.70 X 30, Ss 2
V Assembly

A Included in Assembly

T7AMR 9018142 (05-2019) 2-17



STANDARD PARTS

Fig. 9 — Brake and Accelerator Pedals Group

2-18

T7AMR 9018142 (11-2018)



STANDARD PARTS

356911
Fig. 9 - Brake and Accelerator Pedals Group
Ref. Part No. Serial Number Description Qty.

v 1 1072477 (20000000- ) Pedal Assy, Accelerator, Brake 1
A 2 1058687 (20000000- ) Sensor, Position [Hall] 1
A 3 1031716 (10000000- ) Spring, Extn, 0.500d 0.07wir 03.0I 1
A 4 1061049 (10000000- ) Spring, Extn, 0.350d 0.05wir 02.8I 2
A 5 1072478 (10000000- ) Pedal, Foot, W/ Tread 2

6 09740 (10000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2

7 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
V Assembly

A Included in Assembly

T7AMR 9018142 (11-2018) 2-19



STANDARD PARTS

Fig. 10 - Disk Scrub Head Lift Group

[
zZ
®)
[0
LL

T7AMR 9018142 (11-2018)

2-20



STANDARD PARTS

Fig. 10 - Disk Scrub Head Lift Group

355008

Ref. Part No. Serial Number Description Qty.
1 1056622 (10000000- ) Actuator, 24vdc, 04.5strk, 0600lb 1
2 1009356 (10000000- ) Pin, Clevis, 10mm X 40l 1
3 86866 (10000000- ) Pin, Hair Cotter, 0.38 D .072 Wir 2
4 1013278 (10000000- ) Plate, Arm, Cntr, Lift, Scb Head 2
5 1010401 (10000000- ) Pin, Clevis, 16d X 150l 1
6 02942 (10000000- ) Pin, Hair Cotter, 0.62 D .120 Wir 5
7 1014076 (10000000- ) Bracket, Lift 1
8 363087 (10000000- ) Bushing, Fing, 0.44b 1.25d 0.25I 2
9 09770 (10000000- ) Screw, Hex, M10 X 1.5 X 25, Ss, NI 2

10 01686 (10000000- ) Washer, Flat, 0.44b 1.00 .08, Ss 6
11 09028 (10000000- ) Screw, Hex, M10 X 1.5 X 25, Ss 2
12 1015413 (10000000- ) Spring, Lift, Head, Scb 1
13 1013281 (10000000- ) Sleeve, P/M, 18.5d 10.5b 341 430 Ss 2
14 09746 (10000000- ) Screw, Hex, M10 X 1.5 X 90, Ss 1
15 08714 (10000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 1
16 1013356 (10000000- ) Pin, Clevis, 12mm D X 90mm L 1
17 57048 (10000000- ) Washer, Flat, 0.53b 2.13d .11, Stl, PI 2
18 222027 (10000000- ) Arm, Lift, Head 2
19 222210 (10000000- ) Pin, Clevis, 0.62 D X 2.12| 4
T7AMR 9018142 (11-2018) 2-21




STANDARD PARTS

Fig. 11 - Disk Scrub Head Drive Motor Group, 650 mm (26 in)

T7AMR 9018142 (05-2019)

2-22



STANDARD PARTS

Fig. 11 - Disk Scrub Head Drive Motor Group, 650 mm (26 in)

356922

Ref. Part No. Serial Number Description Qty.
1 1013560 (120000000- ) Head, Scb, 650mm 1
v 2 1210864 (10000000- ) Motor, Ele, 24vdc 0260rpm 2
A 372878 (20000000- ) Brush Kit, Motor, Ele 1
A 372879 (20000000- ) Hook, Safety 1
A 372880 (10000000- ) Cover, Brush, Ele Motor 1
A 3 1212130 (20000000- ) Shaft, Drive, Brush 1
A 4 1212132 (20000000- ) Cap, Motor 1
A 5 363503 (20000000- ) Screw, Pan, Phl, M6 X 1.00 X 12, Ss 4
A 6 1212131 (20000000- ) Key, Sq, 06mm X 06mm, 60mml 1
A 7 09740 (20000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 1
A 8 1017218 (20000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
9 1014228 (20000000- ) Manifold, Soltn, 650mm 1
10 1016520 (20000000- ) Screw, Hex, M4 X 0.7 16 Fmg, Ss 3
11 1214973 (10000000- ) Valve, Water, Solenoid, 24vdc, Bm10/Bm10 1
12 1071636 (20000000- ) Hub, Drive, Brush, Disk, 0.75b [6t] 2
13 00928 (20000000- ) Key, Sq, 0.25 X 0.25, 1.00I 2
14 1020341 (20000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
15 01684 (20000000- ) Washer, Flat, 0.27b 0.69d .05, Ss (ec-H20 Model) 2
16 1017218 (20000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
17 1013531 (20000000- ) Skirt, Spray, 650mm 1
18 1013532 (20000000- ) Retainer, Skirt, 650mm 1
19 1072816 (20000000- ) Screw, Hex, M8 X 1.25 X 30, Ss, Sems 5
20 08713 (20000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 5
21 08712 (20000000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 8
22 1052298 (10000000- ) Bracket, Support, Hose [T7] (ec-H20 Model) 2
23 1013821 (20000000- ) Plate, Sppt 2
24 1244729 (20000000- ) Fitting, Plstc, Rst, .380D/.191d 2
25 1244808 (20000000- ) Inductor [Clamp, 16Mm, 130 Ohm@100Mhz] 2
26 49263 (20000000- ) Tie, Cable, Nyl, 11.4L .19W 3.0 Max D (NA/APAC) 2
26 130041 (10000000- ) Tie, Cable, Nyl, 11.5L .19W (EMEA) 2
V Assembly

A Included in Assembly

EMEA = Europe, Middle East, and Africa
NA/APAC = North America / Asia, Pacific

T7AMR 9018142 (10-2019)

2-23




STANDARD PARTS

Fig. 12 - Disk Scrub Head Side Squeegee Group, Right

T7AMR 9018142 (11-2018)

2-24



STANDARD PARTS

Ref.

© 00 00 00 ~NO O WN -

e T e
No o U~ WNPRPO

18

Part No.
1017910
1017832
1015989
1017495
1074201
222504
08713
86859
1058731
1058729
1010876
1017785
1011344
1011334
1011317
1011717
1011719
49694
33401
222505
08713

Fig. 12 - Disk Scrub Head Side Squeegee Group, Right

Serial Number

(120000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(10000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-

EMEA = Europe, Middle East, and Africa
NA/APAC = North America / Asia, Pacific

N N N N N N N N N N N N N N N N N N N N N

Description

Support WIdt, Sqge, Rh

Retainer, Sqge, Rh

Pin, Hitch, .312d X 1.62|

Sleeve, P/M, 0.496d 0.318b 1.375 Ss
Block, Guard, Yellow

Screw, Hex, M8 X 1.25 X 55, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Squeegee Assy, Side [Linatex] (Standard)
Squeegee Assy, Side, Disc, Ure (Optional)
Squeegee Assy, Side, Disc, Gum (Optional)
Link, Sqge

Link, Sqge

Spring, Tors

Spring, Tors

Retainer, Spring

Sleeve, P/M, 0.625d 0.318b 1.00 L 430ss
Washer, Flat, 0.33b 1.38d .075, Ss
Screw, Hex, M8 X 1.25 X 50, Ss (NA/APAC)
Screw, Hex, M8 X 1.25 X 50, Fl, Ss (EMEA)
Screw, Hex, M8 X 1.25 X 45, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss

355011

Qty.

NNMNNMNMNNMNMNOMNEFPFPRPEPRPEPPRPEPRPPEPPRPPEPEDNLERELEPR

T7AMR 9018142 (10-2019)

2-25




STANDARD PARTS

Fig. 13 - Disk Scrub Head Side Squeegee Group, Left

T7AMR 9018142 (11-2018)

2-26



STANDARD PARTS

Ref.

© 00 00 00 ~NO Ol WN PP -

e O o
N o o 0N wWNPRPOo

18

Part No.
1017534
9018674
1017653
1015989
1017495
1074201
222504
08713
86859
1058731
1058729
1010876
1017785
1011344
1011334
1011317
1011717
1011719
49694
33401
222505
08713

Fig. 13 - Disk Scrub Head Side Squeegee Group, Left

Serial Number

(120000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(10000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-

EMEA = Europe, Middle East, and Africa
NA/APAC = North America / Asia, Pacific

N N N N N N N N N N N N N N N N N N N N N N

Description

Support WIdt, Sqge, Lh
Support WIdt, Sqge, Lh

Retainer, Sqge, Lh

Pin, Hitch, .312d X 1.62|

Sleeve, P/M, 0.496d 0.318b 1.375 Ss
Block, Guard, Yellow

Screw, Hex, M8 X 1.25 X 55, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Squeegee Assy, Side [Linatex] (Standard)
Squeegee Assy, Side, Disc, Ure (Optional)
Squeegee Assy, Side, Disc, Gum (Optional)
Link, Sqge

Link, Sqge

Spring, Tors

Spring, Tors

Retainer, Spring

Sleeve, P/M, 0.625d 0.318b 1.00 L 430ss
Washer, Flat, 0.33b 1.38d .075, Ss
Screw, Hex, M8 X 1.25 X 50, Ss (NA/APAC)
Screw, Hex, M8 X 1.25 X 50, FI, Ss (EMEA)
Screw, Hex, M8 X 1.25 X 45, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss

355012

Qty.

NNNNOAMNRRRRRPRRPRRPRRRRERRNERLREPR

T7AMR 9018142 (11-2020)

2-27




STANDARD PARTS

Fig. 14 - Recovery Tank Group

T7AMR 9018142 (4-2020)

2-28



STANDARD PARTS

356913

Fig. 14 - Recovery Tank Group

Ref. Part No. Serial Number Description Qty.
1 9018602 (20000000- Tank, Recvy, Rm-Cptl, Afmkt [T7Amr]
2 1018304 (10000000- Hinge, 10mm Pin, Crs, BIk [T7]
3 393135 (10000000- Screw, Btn, M8 X 1.25 X 20, Blk
4 1016435 (10000000- Washer, Flat, 0.38b 0.90d .08, Stl, Blk
5 1020341 (10000000- Screw, Hex, M8 X 1.25 X 20, Ss, Sems
6 1014026 (10000000- Hose, Vacuum, 1.50id X 057.1l, 2cuff,Blk (NA/APAC)
6 1207882 (10000000- Hose, Vacuum, 1.50id X 057.1l, 2cuff,Pu (EMEA)
7 1014079 (10000000- Clip, Grip, Hose, 1.50id, Dbl, Blk Pyp
8 1001992 (10000000- Clip, Grip, hose, 1.75Id, Blk Ny
9 607006 (10000000- Screw, Trs, M4 X 0.70 X 12, Phl, PI
10 385685 (10000000- Sensor, Level, Liq, 14Vdc 01A .62-11
11 1037821 (10000000- Filter, Panl, Dust, 2.3 X 04.5 X 06.4

12 1016392 (10000000-
13 1017670 (10000000-
14 1242239 (10000000-
15 1017705 (10000000-
16 09740 (10000000-
17 1017218 (10000000-
18 1242245 (10000000-
19 24265 (10000000-
20 1016855 (10000000-
21 1020301 (10000000-
22 77270 (10000000-
23 1017218 (10000000-
24 605385 (10000000-
25 1016871 (10000000-
26 397255 (10000000-
27 69234 (10000000-

Gasket, Ure, .50, 03.74w 05.31l, Adh
Angle, Sppt, Tank [T7]

Bracket WIdt, Tank, Sppt

Pad, Rbr, 0.12 X 1.9 X 15.3, Adh

Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss

Belt, Retractable

Screw, Pan, Phl, M4 X 0.70 X 16, Ss
Plate WIdt, Seal, Tank [T7/R14]

Seal, Afmkt, Bulb, Clsd Cell, Adh, 08ft
Screw, Hex, M8 X 1.25 X 60, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Washer, Flat, 0.69b 1.50d .05, Ss
Spacer, Pvc, 0.35id 0.630d 02.0I

Spring, Cmpr, 0.900d .08wir 02.0I
Clamp, Cable, Stl, 1.00D X 0.75W, 1Hole
28 15675 (20000000- Screw, Hex, M8 X 1.25 X 16, Ss

29 1210807 (20000000- Wire, Tie [W/.25” Fir Tree Clip]

30 1074344 (10000000- 10962697 ) Harness, Ele [Ring With .250M Tail] (NA/APAC)
31 41141 (10000000- 10962697 ) Washer, Lock, Int-Ext, 0.31 (NA/APAC)

EMEA = Europe, Middle East, and Africa
NA/APAC = North America / Asia, Pacific

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
PRPRPRPERPNNDAMNNRPRPONOORRPRPRRPRREPREPDIMNREPREDIMDDNNNERE

T7AMR 9018142 (4-2020) 2-29



STANDARD PARTS

Fig. 15 - Recovery Tank Cover and Lights Group

T7AMR 9018142 (05-2019)

2-30



STANDARD PARTS

356914
Fig. 15 - Recovery Tank Cover and Lights Group

Ref. Part No. Serial Number Description Qty.
1 1241986 (20000000- Cover, Recvy Tank, Trimmed
2 1050554 (10000000- Hinge, Leaf [T7, 5680/5700]
3 222463 (10000000- Screw, FIt, Soc, M8 X 1.25 X 20, Al, Blk
4 1012055 (10000000- Hinge WIdt, Cover
5 1020341 (10000000- Screw, Hex, M8 X 1.25 X 20, Ss, Sems
6 1014564 (10000000- Light, Strobe, 12-80vdc, 4watt
7 360943 (10000000- 10961819 Screw, Pan, Phl, 10-14 X 0.75, F/ Plstc
7 1014754 (10961820- Screw, Trs, M4 X 0.70 X 8, Phl, Blk
8 1240252 (10000000- Light, Marker
9 1242161 (10000000- Switch, Safety, Shutoff

[N
o

1242538 (10000000-
9018623 (10000000-
9018624 (10000000-
1240637 (10000000-
1242271 (10000000-
1014754 (10000000-
1246670 (10000000-

Ring, Lock, E-Stop

Plate Kit, Label, E-Stop

Plate Kit, Label [Play/Pause]

Switch, Push, Mom, Blue

Seal, Foam [Play/pause]

Screw, Trs, M4 X 0.70 X 8, Phl, Blk
Switch, Push, Mom [Low Profile] (Custom)

=
=

I
A WN

'—\
al
B O R R R RRRLNNNMNREAMNDNNODDNR

N N N N N N N N N N N N N N N N N

[N
(o2}

T7AMR 9018142 (10-2019) 2-31



STANDARD PARTS

Fig. 16 - Vacuum Fan Group

T7AMR 9018142 (4-2020)

2-32



STANDARD PARTS

356915

Fig. 16 - Vacuum Fan Group

Ref. Part No. Serial Number Description Qty.
1 1039763 (10000000- ) Fan, Vacuum, 5.7d, 024vdc, 3 Stage [Bpp] 1
(See Breakdown) (NA/APAC)
1 1021064 (20000000- ) Fan, Vacuum, 5.7d, 024vdc, 3 Stage [Bpp] 1

(See Breakdown) (EMEA)

2 1015506 (20000000- ) Screw, Pan, Phl, M5 X 16, Tcut [Plastic] 4
3 19066 (10000000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 4
4 1011127 (10000000- ) Plate, Mtg, Fan [T7] 1
5 1013611 (10000000- ) Seal, Bulb, Str, 0.50h .50w 062.5], Adh 1
6 1014858 (10000000- ) Gasket, Ure, .06, 2.99id, 2/3.9bc 1
7 1014711 (10000000- ) Adapter, Hose 1
8 1034731 (10000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
9 01684 (10000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 9
10 07790 (10000000- ) Nut, Hex, FIng, M6 X 1.00 9
11 1011140 (10000000- ) Seal, Fan 1
12 1011103 (10000000- ) Bracket WIdt, Mtg, Fan [T7] 1
13 1011093 (10000000- ) Isolator, Vib, .75d, M6 Stud Both Ends 3
14 1028514 (20000000- ) Insulation, Acstc, Vacfan 1
15 1242311 (20000000- ) Insulation, Acstc, Hsng, Vacfan Laguna 1
16 1020341 (10000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
17 1011159 (10000000- ) Hose, Vacuum, Wir, 1.50id X 008.3l, CIr 1
18 79381 (20000000- ) Clamp, Hose, Wormdrive, 1.25-2.00d, .50w 2
19 1026322 (10000000- ) Bracket, Mtg, Stop 1
20 1034731 (10000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
21 01684 (10000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 2
22 80491 (10000000- ) Sleeve, P/M, 0.25b 0.38d 0.21 [430ss] 1
23 08712 (10000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
24 1026270 (10000000- ) Bracket, Arm, Prop [T7, R14] 1
25 578579 (10000000- ) Spacer, Plstc, 0.25b 0.88d 0.63l, Nyl 1
26 140154 (10000000- ) Sleeve, P/M, 0.25b 0.38d 0.3I, PI 1
27 140053 (10000000- ) Washer, Flat, 0.28b 0.88d .12, Ss 1
28 06946 (10000000- ) Screw, Hex, M6 X 1.00 X 35, 8.8 1
29 41140 (10000000- ) Washer, Lock, Int-Ext, 0.25 1
30 1076527 (10000000-10962697 ) Harness, Ele [Jumper, M6 Ring, .250M] (NA/APAC) 1
31 1076670 (10962698- ) Harness, Ele [T7TAMR Vac Fan Static Gnd] (NA/APAC) 1
31 1076670 (20000000- ) Harness, Ele [T7TAMR Vac Fan Static Gnd] (EMEA) 1
32 41140 (10000000- ) Washer, Lock, Int-Ext, 0.25 (EMEA) 2
33 1244808 (10000000- ) Inductor [Clamp, 16Mm, 130 Ohm@100Mhz] 1
34 49263 (10000000- ) Tie, Cable, Nyl, 11.4L .19W 3.0 Max D (NA/APAC) 1
34 130041 (10000000- ) Tie, Cable, Nyl, 11.5L .19W (EMEA) 2

EMEA = Europe, Middle East, and Africa
NA/APAC = North America / Asia, Pacific

T7AMR 9018142 (4-2020) 2-33



STANDARD PARTS

Fig. 17 - Solution Tank Group, Disk Scrub Head

T7AMR 9018142 (05-2019)

2-34



STANDARD PARTS

Ref. Part No.
1015405
1036374
1012505
1020317
1020292
1020727
1020719
1021677
1014072
09740
1017218
1011885
1011852
222516
223470
1016435
398770
377349
73468
1210807
1020336
1075252
1020341
385685
1014825
54333
49800
607006
1035394
01685
08713
1011853
1072628
1020341
1075258

© 0O ~NO O~ WDNPEFP P

W W WWWNDNDNDNDNDNNNNNRPRPPRPERPERPEPRPEPRPRERPRPE
A WOWDNPFPOOONOOODMAWMNMPEOOOOONO OGMWDNLEREO

Fig. 17 - Solution Tank Group, Disk Scrub Head

Serial Number
(20000000-
(10000000~
(120000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~
(10000000~

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Tank, Soltn, W/ Label [T7]

Tank, Soltn, Disk, Hg, Afmkt, Tj (Japan)
Cover, Tank, Soltn [T7]

Catch, Cover [T7]

Plate, Cover, Tab [T7]

Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft
Seal, Afmkt, Bulb, Clsd Cell, Adh, 8ft
Rivet, Blind, .156DX0.55X.38D, Ss
Bracket, Mtg, Tank

Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.321b 1.00d .12, Ss
Cap, Tank

Arm, Tank, Retaining

Sleeve, P/M, 0.496d 0.318b 0.31] 430ss
Screw, Btn, M8 X 1.25 X 25, Ss
Washer, Flat, 0.52b 0.75d .06, Stl, Blk
Strainer, Soltn, 80mesh Cyl 1.3d 3.5l
Fitting, Plstc, Pf12/Pf12, Bh

Fitting, Plstc, E90, Bm10/Pm12

Wire, Tie [W/.25” Fir Tree Clip]
Conduit, Afmkt, Nyl, .50D, 01Ft
Bracket, Mount, Tank

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Sensor, Level, Liquid, 14vdc Ola .62-11
Hose, Mold

Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Latch, Draw, Soft, Rbr W/ Keeper
Screw, Trs, M4 X 0.70 X 12, Phl, PI
Washer, Flat, 0.17b 0.38d .04, Ss
Washer, Flat, 0.31 Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss

Arm, Tank, Retaining

Screw, Hex, M8 X 1.25 X 25, Ss, Sems
Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Bracket, Mount, Tank [Disk]

356920

Qty.

P R NONNR R R

[N
o

P ANRPREPNADMNMNNMNRPRNRRPNRPRPRRPODMNOR,RL,OOOOW

T7AMR 9018142 (4-2020)

2-35




STANDARD PARTS

Fig. 18 — Tanks Drain Group

A\ \\y

-
==
:
|

2-36 T7AMR 9018142 (11-2020)



STANDARD PARTS

355022

Fig. 18 - Tanks Drain Group

Py
@

Part No. Serial Number Description Qty.
1014274 (20000000- Hose Assy, Drain, 27.8] (Recovery Tank)
1008639 (20000000- Cap, Drain Assembly

1008637 (10000000- O Ring, 1.48" Id, 1.76” Od

14432 (20000000- Clamp, Hose, Wormdrive, 1.81-2.75d, .56w
1014268 (10000000- Hose Assy, Drain, 27.0l (Solution Tank)
1008639 (10000000- Cap, Drain Assembly

1008637 (10000000- O Ring, 1.48" Id, 1.76” Od

AV
AA

AV
AA

<
© 00N U WN R

N N N N N N N N N N
NN R R R R R R R R

11531 (10000000- Clamp, Hose, Wormdrive, 1.06-2.00d, .56w
222793 (20000000- Clip, Hanger, Hose, .38d Hole, Ss
10 09740 (10000000- Screw, Hex, M8 X 1.25 X 20, Ss
V Assembly

A Included in Assembly

T7AMR 9018142 (11-2020) 2-37



STANDARD PARTS

Fig. 19 - Battery Group

11

,.s,lf)I/If

1),

/

T7AMR 9018142 (11-2018)

2-38



STANDARD PARTS

356916

Fig. 19 - Battery Group

Ref. Part No. Serial Number Description Qty.
1 1070587 (10000000- ) Battery, Wt, 06Vdc 0360Ah, W/Cart [Tr] (NA/APAC) 4
1 1070586 (10000000- ) Battery, Wet, 06Vdc 0360Ah, W/O Carton (EMEA) 4
2 1025155 (10000000- ) Tray, Battery, 605x370x25 1
3 1042532 (20000000- ) Bracket, Battery [T7, 220ah Agm] 1
4 1010771 (10000000- ) Angle, Sppt, Battery 1
5 09740 (10000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
6 1017218 (10000000- ) Washer, Flat, 0.321b 1.00d .12, Ss 4
7 15675 (10000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 2
8 222682 (10000000- ) Strap 1
9 223356 (10000000- ) Wire, O4ga 12.01 Blk .34ring /.34ring 3
10 68872 (10000000- ) Boot, Terminal, Battery, 02-01Ga, Blk 8
11 630375 (10000000- ) Spacer, Battery, Foam, 1.25 X 3.3 X 13.7 1
12 223364 (10000000- ) Cable, 04Ga 18.8L Blk .34Ring /.34Ring 1
13 397907 (10000000- ) Cable, 04Ga 30.0L Red .31Ring /[Pp120] 1
v 14 397908 (10000000- ) Cable, 04Ga 08.0L Red .31Ring /[Pp120] 1
A 1020446 (20000000- ) Connector, Anderson, 1321 Series 1
A 1020447 (20000000- ) Terminal, Contact, Anderson, 1319g4, 4ga 1
15 1020105 (10000000- ) Sleeve, Afmkt, Nyl, #13, 1ft 1
16 49263 (10000000- ) Tie, Cable, Nyl, 11.41 .19w 3.0 Max D (NA/APAC) 3
16 130041 (10000000- ) Tie, Cable, Nyl, 11.51 .19w (EMEA) 3

V Assembly
A Included in Assembly

EMEA = Europe, Middle East, and Africa
NA/APAC = North America / Asia, Pacific

T7AMR 9018142 (10-2019) 2-39



STANDARD PARTS

Fig. 20 - Rear Squeegee Lift Group, Disk Scrub Head

2-40 T7AMR 9018142 (11-2018)



STANDARD PARTS

355024

Fig. 20 - Rear Squeegee Lift Group, Disk Scrub Head

Ref. Part No. Serial Number Description Qty.
v 1 9010845 (10000000- ) Actuator Kit, Replmt [T7/Ssr] 1
A 2 1031028 (20000000- ) Housing, Sqge, Spring, Actuator 1
3 86866 (10000000- ) Pin, Hair Cotter, 0.38 D .072 Wir 2
4 94877 (10000000- ) Pin, Clevis, 10d X 50I 1
5 01686 (10000000- ) Washer, Flat, 0.44b 1.00 .08, Ss 1
6 1009356 (10000000- ) Pin, Clevis , 10mm X 40l 1
7 1016639 (10000000- ) Spring, Extn, 0.750d X 0.11wir, 4.5 2
8 96184 (120000000- ) Pin, Clevis, 12d X 100I, PI 1
9 86866 (120000000- ) Pin, Cotter, Hair, 0.38d .072 Wir 1
10 1031379 (10000000- ) Arm WIdt, Sqge, Rear 1
11 1013515 (10000000- ) Bushing, Flex, Ure 2
12 1010401 (10000000- ) Pin, Clevis, 16d X 150l 1
13 02942 (10000000- ) Pin, Hair Cotter, 0.62 D .120 Wir 1
14 1073476 (10000000~ ) Caster, Swivel, 50mmd, M10 X 30, ClIr PI 2
15 41619 (10000000- ) Washer, Flat, 0.56b 1.38d .11, Ss 2
16 01686 (10000000- ) Washer, Flat, 0.44b 1.00 .08, Ss 2
17 07787 (10000000- ) Nut, Hex, Std, M10 X 1.5, Ss 2
18 32716 (10000000- ) Nut, Hex, Jam, M10 X 1.5, Ss 2
19 1018725 (10000000- ) Channel, Arm, Lower Sqge 1
20 12138 (10000000- ) Screw, Hex, M12 X 1.75 X 120, 8.8 1
21 09741 (10000000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 1
22 1020182 (10000000- ) Spring, Cmpr, 20mm D X 44mm L 1
23 04417 (10000000- ) Screw, Hex, M10 X 1.5 X 60, Ss 1
24 01686 (10000000- ) Washer, Flat, 0.44b 1.00 .08, Ss 1
V Assembly

A Included in Assembly

T7AMR 9018142 (11-2018) 2-41



STANDARD PARTS

Fig. 21 - Rear Squeegee Group, 650 mm (26 in)

LN
\2 §15

17

2-42 T7AMR 9018142 (10-2019)



STANDARD PARTS

Ref.

v

A 1
A 2
A 3
A 4
A 5
AV 6
AA 7
AL 8
A 9
A 10
A 11
A 12
A 13
v

A 14
A 15
v

A 16
A 17
A 18

V Assembly

Part No.
9000139
1001468
1012934
1074204
390943
390942
1245861
1012643
1074410
140027
222460
08713
01685
1010560
391384
391377
391378
391386
390943
390936
09011

A Included in Assembly

Fig. 21 - Rear Squeegee Group, 650 mm (26 in)

Serial Number

(20000000-
(120000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-
(20000000-

N N N N N N N N N N N N N N N N N N N N N

Description

Squeegee Assy Kit, 650mm, Ci [T7/Ssr]
Frame, Sqge, 700mm

Plate WIdt, Sqge, Retainer, 700mm

Knob, Star, 2.75d 4ear 1.1l M8x1.25,Thru, Y
Blade, Sqge, Front, 35.00I [Linx, 700mm]
Blade, Sqge, Rear, 37.50I Linatex[700mm]
Strap Assy, Sqge, 700mm [T7/T7 AMR], YI
Strap WIdt, Sqge, Wedge, Ss

Strap Assy, Sqge, 700Mm[T7+]

Washer, Flat, 0.35b 0.75d .04, Ss
Sleeve, P/M, 0.496d 0.318b 0.501 430ss
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Washer, Flat, 0.38b 0.88d .08, Ss

Wheel, Bmpr, 80d X 25w, Non-Marking
Squeegee Kit, 700mm, Ure

Blade, Sqge, Front, 35.001 Ure [700mm]
Blade, Sqge, Rear, 37.501 Pyu [700mm]
Squeegee Kit, 700mm, Gum

Blade, Sqge, Front, 35.00I [Linx, 700mm]
Blade, Sqge, Rear, 37.501 Gum [700mm]
Screw, Hex, M8 X 1.25 X 30, Ss

355026

Qty.

N R R RPRRRRNNNMNNNNRRRRRERANRPRR

T7AMR 9018142 (4-2020)

2-43




STANDARD PARTS

Fig. 22 - Front Camera and Sensors Group

2-44 T7AMR 9018142 (4-2020)



STANDARD PARTS

Fig. 22 - Front Camera and Sensors Group

Ref. Part No. Serial Number

1 1241964 (10000000-
2 1034731 (10000000-
3 1241658 (10000000-
4 24265 (120000000-
5 1249642 (10000000-
6 19065 (10000000-
7 9018604*  (10000000-
8 1241139 (20000000-
9 1210807 (10000000-
10 10632-4 (10000000-
11 9018605*  (10000000-
12 1240631 (10000000-
13 33931 (10000000-
14 1240113 (20000000-
15 1241565 (10000000-
16 1240009 (10000000-
17 01684 (10000000-
18 08712 (10000000-
19 1248248* (10000000-
20 9019339 (10000000-10949213
21 1240075 (10000000-10949213
22 1240459 (10000000-10949213
23 1241407 (10000000-
24 1240077 (10000000-
25 9018607*  (10000000-
26 02938 (10000000-
27 1242894 (10000000-
28 09200 (10949214-
29 1247036 (10949214-
30 09205 (10949214-
31 19064 (10949214-

32 1248768 (10000000-

Nl N N N e N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Bracket WIdt, Hood, Sensor

Screw, Hex, M6 X 1.00 X 16, Sems, Ss
Bracket WIdt, Sensor, Upper

Screw, Pan, Phl, M4 X 0.70 X 16, Ss
Screw, Pan, Phl, M3 X 0.50 X 8, 4.8
Washer, Flat, 0.19b 0.44d .05, PI, 08
Sensor, Range, Amr, Afmkt [Lidar Tim551]
Bracket WIdt, Camera

Wire, Tie [W/.25” Fir Tree Clip]
Grommet, Rbr, 0.62id, F/0.9h, .06 Matl
Camera Assy, Front, Afmkt [3d Ifm O3d]
Guard, Fan

Screw, Pan, Phl, M4 X 0.70 X 30, Ss
Fan, Cooling, Camera

Bracket WIdt, Controller

Isolator, Vib, 1.0d 0.5 M6/M6

Washer, Flat, 0.27b 0.69d .05, Ss

Nut, Hex, Lock, M6 X 1.00, NI, Ss
Controller, Amr, [Bcm]

Bracket Kit, Replmt, Sensor, Lower
Bolt, Shid, 05mmd X 012mm, M4 X 0.7
Screw, Set, M4 X 0.70 X 6, NI

Plate Assy, Sensor, Lower

Spring, Cmpr, .360d, .04wir, 0.75l, Ss
Sensor, Range, Amr, Afmkt [Lidar Tim571]
Washer, Lock, Int, 08, Ss

Sign Kit, Amr [Home Location]

Screw, Pan, Phl, M5 X 0.80 X12, Ss
Bracket, Sensor, Lower

Screw, Hex, M4 X 0.70 X 25, 8.8
Washer, Flat, 0.16B 0.38D .05, PI, 06
Label, Target, Sensor

* Requires Tennant True service or an authorized Tennant service provider.

356912

Qty.
1
4
1

N
o

P WWRrNRPRRPRRPLRORNORRPRLRODOONRDMRREREREDIMERERROD

T7AMR 9018142 (4-2020)

2-45




STANDARD PARTS

Fig. 23 - Electrical Controller Group

T7AMR 9018142 (10-2019)

2-46



STANDARD PARTS

356917

Fig. 23 - Electrical Controller Group

Ref. Part No. Serial Number Description Qty.
1 1243110 (20000000- Support WIdt, Actuator
2 1242088 (20000000- Panel WIdt, Mount, Controller
3 1239554*  (10000000- Controller, Mach
3 1254250* (10000000- Controller, Mach (W/ TPPL Battery Option)
4 06930 (10000000- Screw, Pan, Phl, M4 X 0.70 X 30, 4.8
5 41579 (10000000- Washer, Flat, 08, Ss
6 33932 (10000000- Nut, Hex, Lock, M4 X 0.70, NI, Ss
7 1202868 (10000000- Clip, Tie, 0.25d, Plstc
8 1242092 (10000000- Plate, Cover, Controller
9 1034731 (10000000- Screw, Hex, M6 X 1.00 X 16, Sems, Ss

[N
o

1020284 (10000000-
1020341 (10000000-
1242766 (10000000-
1064191 (10000000-
1064038 (10000000-

Seal, Afmkt, Rbr, Clsd, Adh, 03ft

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Switch, Rotary, No/Nc

Boot, Circuitbreaker

Gauge, Hourmeter, 05-277 Volt, Ac / Dc

B
N P

e
AW

15 1208816 (20000000- Circuitbreaker, 04.0a, Resetable
16 1064187 (20000000- Circuitbreaker, 10.0a, Resetable
17 1064189 (10000000-10962697 Circuitbreaker, 20.0a, Resetable (NA/APAC)

=Y
~

1064187 (10962698-
1064187 (10000000-

Circuitbreaker, 10.0a, Resetable (NA/APAC)
Circuitbreaker, 10.0a, Resetable (EMEA)

=Y
~

18 1210807 (10000000- Wire, Tie [W/.25” Fir Tree Clip]
19 09740 (10000000- Screw, Hex, M8 X 1.25 X 20, Ss
20 1017218 (10000000- Washer, Flat, 0.32b 1.00d .12, Ss
21 69234 (10000000- Clamp, Cable, Stl, 1.00d X 0.75w, 1hole
22 41141 (10000000- Washer, Lock, Int-Ext, 0.31
v 9018621 (10000000- Tool Kit, Cntrl

A 23 1248828 (10000000-
A 24 1248829 (10000000-

Harness, Cntrl, [Usb To Can Interface]
Harness, Ele [Can Programmer]

N N N N N N N N N N N N N N N N N N N N N N N N N N N N
P P RPRPNUOUORRPRRPRPRPRNRPRRPRPRPRLPRAERRENANRRERR

* Requires Tennant True service or an authorized Tennant service provider.
V Assembly
A Included in Assembly

EMEA = Europe, Middle East, and Africa
NA/APAC = North America / Asia, Pacific

T7AMR 9018142 (11-2020) 2-47



STANDARD PARTS

Fig. 24 - Electrical Group

A

P
NN\

w17,

V% \\

AN/

T7AMR 9018142 (11-2020)

2-48



STANDARD PARTS

356918

Fig. 24 - Electrical Group
Ref. Part No. Serial Number Description Qty.
1 1242464 (10000000- ) Bracket WIdt, Connector 1
2 1034731 (20000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 6
\Y 3 391915 (10000000- ) Harness, Chrgr [T7] 1
A 4 605387 (10000000- ) Connector, Anderson, 050A, Red [W/O Con] 2
5 1244049 (20000000- ) Switch, Snap, RIr 1
6 9020923 (10000000-10981577 ) Switch Kit, Repimt [T7TAMR] 1
7 19064 (10000000-10981577 ) Washer, Flat, 0.16b 0.38d .05, PI, 06 2
8 579211 (10000000-10981577 ) Nut, Hex, Lock, M3 X 0.50, NI, Ss 2
9 76062 (10000000- ) Stand-Off, Wir, 0.25, Insulator, Panel 5
10 32490 (20000000- ) Washer, Flat, 0.25, Std 10
11 58670 (20000000- ) Screw, Hex, .25-20 X 0.50, NI 5
12 32982 (20000000- ) Washer, Lock, Int, 0.25 5
13 1017807 (20000000- ) Rod, Thrd, Full, .25-20 01.0l 5
14 32520 (20000000- ) Nut, Hex, Jam, .25-20 5
15 1243148 (20000000- ) Busbar, .08T 0.75W 2.95L 1
16 1243262 (20000000- ) Busbar, .08T 1.25W 2.55H 2.93L 1
17 1243173 (20000000- ) Busbar, .08T .78W 3.47H 4.38L 1
18 1240555 (10000000- ) Harness, Ele [T7amr, Diode] 1
19 86379 (20000000- ) Fuse, 100a, 0.88 2.4l, 125volt 1
20 1243000 (210000000- ) Cover, Contactor 1
21 1243585 (20000000- ) Contactor, 24Vdc, 200A, Spdt 1
22 20170 (20000000- ) Nut, Hex, Jam, .31-24 4
23 1209373 (20000000- ) Washer, Flat, M8.4b X 16d X 1.6, Brs 4
24 43952 (20000000- ) Washer, Lock, Int, 0.31, Ss 4
25 01689 (20000000- ) Nut, Hex, Std, #10-32, Ss 2
26 07514 (20000000- ) Washer, Lock, Int, 10, Ss 2
27 54345 (20000000- ) Grommet, Rbr, 1.62id, F/1.9h, .13 Matl 2
28 1210807 (20000000- ) Wire, Tie [W/.25" Fir Tree Clip] 1
29 06930 (20000000- ) Screw, Pan, Phl, M4 X 0.70 X 30, 4.8 2
30 19065 (20000000- ) Washer, Flat, 0.19B 0.44D .05, PI, 08 4
31 33932 (20000000- ) Nut, Hex, lock, M4 X 0.70, NI, Ss 2
32 33934 (10000000-10981577 ) Screw, Pan, Phl, M3 X 0.50 X 30, Ss 2
33 1076482 (20000000- ) Cable, Ele, 04Ga 26.0L [Ora/Blk .25 Rings] 1
34 1251809 (10981578- ) Bracket Assy, Guide, Connector 1
35 25005 (10981578- ) Screw, Pan, Phl, 06-32 X 1.00, G1 2
V Assembly

A Included in Assembly

T7AMR 9018142 (11-2020)

2-49




A

STHZ0ET=

Fig. 25 - Electrical Schematic

NA/APAC S/N (10000000-10962697)

STANDARD PARTS

" " /'\'/ L
le 8 ) o o
H { > 9
< |3
m g g1 LN0" 17X 5h
v @
N <X |©
v >
o = [0
H m O
" i
N {1+ NHdS X0V @ HOLVNLOV 3393305 <
= 1510) 3
HOLVNLOV 33933105 im
m 0
Q
A-NNOD-1V3S _ 4-NN0D-1V3S VoV M (e}
= _ﬂuﬁq.lo\oll_ﬁz&h» « g1 lv3s v HOLYNLOV 3393305 13- *10 2
TP s R et T | 7
A
0
s —0— THR76zs—2cat 01 NOLLNT0S @ HOLVNLOV %030 =
NO1 05
on
HOLVNLOY %330
€l
 a®) o = —Tgg] T AU3N003Y ¥ HOLVLOV %030 = =
TE7ET \gmoa__ [ W & L A R (€ IFR/BT
-HANDVA 1 =
NV4 VA
wNn
YWET= +NNNOVA 1 =
wm N9 -HSNHA g
N
: l
~ Bl N2~ ¥-Ea] PVee +HSNHE
I
OLINYL
T30V a7 TE=—OTEa 130V -NO1LOVHL {4
Lok ) 5 AU
L W [ TIVH 1 NDILISO0d ‘HOSNES WA HOVA “43TIOMINCO Ve >0
A2 ASSY SN, 160-00-SG€ 1 n Eral
b B 2 il
=y m. =i =1 =]
~r HiMd T +NOILOVHL 1y 3
°
YR/VETs ~Iva] -1V +1V8 {1y
AT
TRV Feee)
nﬂﬁ_ | |
Runduod Auespg _ L Puoding Rivggeq _P__. fuoduo) Ruesson _2.— Runduo) Ruesrpg _9._.
e il it It It e
204 WA g o0 9 a0A 0

Sheet 01
1076546 - 356927

T7AMR 9018142 (4-2020)

2-50




STANDARD PARTS

Fig. 25 - Electrical Schematic
NA/APAC S/N (10000000-10962697)

o
TRz E3iBE
Ya/ner= =
=
20 1L33HS
—  SEZETE = B 20 1334
TH/8E —OoHgg=— €0 13
2
D % % g
g fu d fu
; b L b
g =
(2}
i
f
g o
g i 9 g 4
&8 &2 2 3 g g 3
L O o 3 L L 3
— o B N o g o

93/0RA
~Q4/YEL
~095/CAN
~96/BLU
~97/PIR
~0R/6RY

99/NHT

b »
»| »| Da
= = 1 o 4 4 4 4 4
i @ 3 ' 'DE P P £ 9 9 9 9 9 ¢
Po. ¢ i F|E[f i @ ojjiiicc
5 g S L~ E 3 § ¢ ¢
[am] Y @
o d
-~ <
s L
s [as
: = E
=
=1
£ L
-
=
=3
= RELYACi
WWZMW

WIISAS EWV UL 20 133+S
— =OIJ3NNDJ YIDEVAD USVOE-J30 UL PE0 133S

Sheet 01 - Continued

1076546 - 356927

T7AMR 9018142 (4-2020) 2-51



Fig. 25 - Electrical Schematic

oL
OL

-g oL

-
-9 OL

-

NA/APAC S/N (10000000-10962697)

STANDARD PARTS

10 L33HS
10 L33HS
10 L33HS
10 133HS

WR/MET=
e e g =
1-ONI1-ON N
3
=
3
2
10 d01S-3 m
X r
NI E]
- 4 VNIS NunL
VY| coem 14 g
= = - 031 350Vd V1S + ¥ VNGIS NHNL
2X L7 S VL "
e € |
prrTve BV 7o oL N/ = _x + 037 350Vd 1WVIS
P
IMa “HON BN *HOLIAS
18d
ON | o & 5 NI8 350Vd LHV1S - 7 WNOIS NUL
IA L, v T oL B ™
Aw = 3 Y A€ 7 VNOIS NdnL
oN| © VHO7EZ= ) VEO7EL= *
NNOO-INVL 1X - 0
2100721
3,39
WIg7dET= XS TGRS
*30VVQ 35MVO TIN SISSVH) OL +@ SNILIINNOD
*- 0L 3AVH4 TOIHIA SLONNOD ATIVNZINI 0SN M3LSKS NIV¥G :3LON
8,8
RRET= EN

10 L3MS g WOET—QIg/IT=

Sheet 02
1076546 - 356927

T7AMR 9018142 (4-2020)

2-52



STANDARD PARTS

Fig. 25 - Electrical Schematic
NA/APAC S/N (10000000-10962697)

g
Q 0 (0] Q Q (o) Q Q 0
878 3 E° BB A & EEEE
= E{ I I I % % I E % 3§ 2
E b :
N £ FJERTENY
=
S
¥ ¥ a4y g
= B
= @
.
= § B =
o E &l
<1 ‘
= £l Ela g
8] <[w of o
Z > >
=
L
L
'_
[@p]

Sheet 02 - Continued

1076546 - 356927

T7AMR 9018142 (4-2020) 2-53



STANDARD PARTS

Fig. 25 - Electrical Schematic
NA/APAC S/N (10000000-10962697)

10 133HS -gor
10 133HS _gor
4 ;
= b
P b|
g
g
b
]
& [&D)
= (€D
5 — =
: o =
P 5 o o
= 8 < =
ol 8§ 3 T >
[QN] = [@D)] O
T <& o
| = (SR [@B)
O 5 o
Ll < [@D)]
g 2 Q -
@ Do g = g g
| XE 3 <
] g L o= — § @z
H & . - 38 g 3 g
o N ‘-'C—) B z w P E p
g :
5 ] 5
E E; o| &
< ol w
18 g8 | ?
8» N S 9 »g
g b
& 5

10 L33HS

HOLOVINOD NIVA Wodd

Sheet 03

10 L33HS

+8 OL

1076546 - 356927

2-54 T7AMR 9018142 (4-2020)



A R/ATs

—EgN0~ I 7XNV [+1 AION3T0S H3ALVM

WAISKS BV O »20 43S
HOLIINOD HI0avro™ &0 1338
Qdv0g-440 OL

Alddns g HOLVNLOV 3393N0S+
xnv i

FNNOO ....(WL.?YOO.._.(W
>

STANDARD PARTS

MTR/TET=g \wﬁﬁm\nmﬂo —zgplV3s Y HOLVNLOV 33933705
v var

MO

ST 0—0—¥ iRz —2z=Ea]NO1LN 05 @ HoLVNLOV 030
AOT T0S o
t
T4
SR/gET=—2—0 —rgorEz= Ed REO782= T=Ed| AU3A003d V HOLVNLOV 330 =
o NNod- i

£

Fig. 25 - Electrical Schematic

)
)

Mg/TET=

TR/ET=
MO g7 ET=
EYVECIES NZE e Pvee
3
8
N = - v w W 4 |4 |
‘ B V], = b
et S it =73 w@m
e TETE . m
M il HNOTLOVHL

—Tvgi-lva +1v8 fry

d3 T1041INOO 10 THIA

TEX7PTE
BX/VET= 20

NA/APAC S/N (10962698-
EMEA S/N (10000000-

2-55

1076662- 356927

Sheet 01

T7AMR 9018142 (4-2020)



STANDARD PARTS

Fig. 25 - Electrical Schematic

)

NA/APAC S/N (10962698-
EMEA S/N (10000000-

)

i

888 B
[YYSR ¥V

ATE/IET2
AR/MNET=
A9/deT2

AT=/OET 2

A

NOOVIE
ST &
r
NSTAH g TAR/E6= 7ot ]S
NS AS™aM4 o7 D786+ goir] /S
QIO 5 1= g=rgi-s S-oir| A3 TN
aIT A o= 5T T TN
QUVNOVE fe NEas= o QevMsovE
NOWNGO 1 mEIYSZo Z-otr| NoWeo
QBvME04 |y venres= 5T QVMEOd
NVO
NGO/ NI T-or W
TEA/ANVIA Tz [anvo
SNV “HITIOHINOD
e OO NOAD fx—g

(5IA

) davod

X7V 24

FOVIH3INI

10 THIA

W] BENVE=1

+IveE —

€0 133+S «¢

ATEET= 149

61-Ed

ON9 NVO - NdOH

L1-Ed VHO/EZ~

0+ Migeg—NarTo=

HOLIMS A3M

318VN3 02+H-03 0L

NEE/22= g-g4q

31EYNIT03

8l-€4 NIAI0=

— N T

Sheet 01 - Continued

1076662- 356927

T7AMR 9018142 (4-2020)

2-56



STANDARD PARTS

n |
BRE Nwn

Fig. 25 - Electrical Schematic

)
)

'
1n0 JOLS-3 Z 8
2X r
NI <0153
- 4 TVNOIS NenL
VT “ 5 S QI ;WD + N TVNOIS NENL
=3 = =
7L oL o x 18IS
€ T
3T = + @I 3svd
VI NOO-INVL 5L 4 18viS
"WON *Hg HOLINS ) . .
—m N X NVL/0Z P NVI/VOL L
£
oN
= e Za NIG 3Wd - 1 VNOIS NeL
IA & P P oo wvL L 4 1vis
Jv 1 v
- - rEE + 7 NOIS NHNL
N VEOTEL S Noo-SwL VL 4 P
R e e (37 S=i] C—— a— &2 1aT2HS
»IX SIX
g_g SIX_¥IX N vot

[ <azmen
T-g oL
ScRuS

NA/APAC S/N (10962698-
EMEA S/N (10000000-

10 LIHS

10 L3¢

10 1

74 L —— o +8 ViV LR N L =
ens €80
(NOd) FTNAON T104LNOO NIvdd mm_
m
:

2-57

1076662- 356927

Sheet 02

T7AMR 9018142 (4-2020)



STANDARD PARTS

Fig. 25 - Electrical Schematic

)

NA/APAC S/N (10962698-
EMEA S/N (10000000-

)

©
(&)
S
c
)
c
O
(@)
|
. . (o]
MY *ONIHTAIS *HOLOW S
—
(&)
o
ONIYTALS ‘00AbZ ‘I3 “HOLOW <
HIN-HIS %2
ot NE/EET
ORNoo-vi . . glax
oL e hids NOO-tig (8 T /ETE
NNOO-AVA
o 6 A49,/080 VoI
NNOO-AVA AN v lex B,ommw_
o8 e spils NNOO-tMd | Y @ Wwn &
NNOO-AVA bE0

(AVIN)

JNAON 3141 1dAV

JOLON ONITHF31S

1076662- 356927

T7AMR 9018142 (4-2020)

2-58



STANDARD PARTS

Fig. 25 - Electrical Schematic

)

NA/APAC S/N (10962698-
EMEA S/N (10000000-

)

NE5/a50T=

@30|d >uw) Ruercoe)
S. =

P17 o) RueAcoeyAuog S0A
S ===

Qs013I7dS

NNOD- YNV e

W-NNOOD- LV3S 4-NNDO- LV3S

»gor

10 L

gor

10

ONITAONNOHD OT 1LV 1S
MTa/70ET=
a3a/ar=
muq‘uo._.mwmmiwﬁn_ uosJspuy
ONTOHVYHDO 04dv0g- 440
r440 ONVIS SAILVOSN HOLIVINOOD Z—(S_N‘m FOSH-DI%

OcH-03

30 NTV TWOET

10 LBHS

».
Lgi-nvs

10 15

Sheet 03

1076662- 356927

2-59

T7AMR 9018142 (4-2020)



STANDARD PARTS

Fig. 26 — Wire Harnesses Group

NA/APAC S/N (10000000-10962697) 8

DETAIL 87
DETAIL 66

WIRE NO. |POSITION

B0A/SQUARE | FEM: CATHODE

16A/SQUARE [MALE : ANODE.
STATIC GND

[
©
C)
DECK

A |

VALVE, WATER DISPENSING
i

WATER VALVE

It

10/SQUARE

DETAIL 18
SPLICE 5
]

DETAIL 68

= [L7B/SQUARE[A |
L8B/SQUARE|B |

LIQUID LEVEL
DETAIL 105

SOL. LON SWITCH

MOTOR

MS: VAC FAN

POS.

1BA/SQUARE |A

b

L
|
<|<
33
NN

17A/SQUARE |B

TO RECOVERY
TANK HARNESS
MB: ACTUATOR SQUEEGEE

WIRE NO.

POS.
0
6

00000

71B/CIRCLE |6

WIRE NO.
74/CIRCL
75/CIRCLI
76/CIRCLI
69B/CIRCLE |5
70B/CIRCLE |7
72B/C1RCL
66/CIRCLE
13E/CIRCLE

REC.TANK HARNESS

1076446

2-60 T7AMR 9018142 (4-2020)



STANDARD PARTS

Fig. 26 - Wire Harnesses Group

NA/APAC S/N (10000000-10962697)

[+ N3cO]
|___€13710413/-NVO|

i 2] 34vnos/St
[T Sovnos/2o] td VETIOMINGD Gnids
[-Sod] __"ON 3y im]

9¢ 310N 335 ¢ ¢ o Hae
* - -+

(HOLS1S3H NHOH) e g
€-HO1SIS3d :TIv.i3ad MOLLOVIL

a Tviag L 10 @ o8 ouus
=l
jabe S [
X ™
150e1 m (= m
0°z1 Amd
e RS o o
SINi 3L Sl » . v , S )

] ]
<[ =ovnos/ovs)
[ Nao

I [t owos sovallile soune
=k [l &=

|2 34vNoS/ve9)
‘meis
[ 1]38vN0S/ VoL ML
Od

1076446
2-61

T7AMR 9018142 (4-2020)




STANDARD PARTS

Fig. 26 - Wire Harnesses Group

“MS°INI H3I9HVHO
:10)73avT
“MSTLINI H¥394VHO 0L

We*0°N

anEen (D[
(X3 ©0O
L] [

mE)
mE)

*1Jv X330 _Sw(r1)73avi
“13V X330 SN :0L
9]34vN0S/6
V [3"VNOS/0:

"SOd| °"ON 3d1

i

S73@v1 ON
4400NVLS ONNOYO :0L

b d 11vL1l3a

v s
0[310410/V50
8] 34vNos/I1E] |
V| _38vnos/z2]
NId ON 341
VA
AN
MS LVIST (117avT
HOLINS LV3S =01 o ™

NA/APAC S/N (10000000-10962697)

SLOVINOD "O°N-TW

291-401S1S3d :11vLl3a

0L

v/ 190
2 (1)73av1
V¥/180 0L

(F1S73av71
*MS SSVdAG WAV :0L

SOONY : 3 1VA[F8VNOS/NE
S00HLYD: N34|38vN0S/IL8| 1] “ G Vb/2a0
NOTLISOd| *ON 3dIM £ (1)713av
- E \ V4,280 101
HAV/E€8D

:(2)73av7
VO2/8AV/EBD :0L

®®

Wog/+89d
£ (2)73av7
VO1/N08/+80 :0L

al|lo

11VL3

Y3LININOH ¢ (1)ST73av]
H313INENOH :0L

LEWE)

=

1076446

T7AMR 9018142 (4-2020)

2-62



STANDARD PARTS

QN9 OLLVLS
030

@ HOLON 8ndIS

Fig. 26 — Wire Harnesses Group

)

O

NA/APAC S/N (10962698-
EMEA S/N (10000000-

() 1HOIY :En
8] _3-9vNos/6
V| 39vNoS/0T1
*SOd| _"ON 3dIM
20|
A
o
19¥
HOLOA_8NHIS
1437 e
g 38vnoS/Z
v|__3avnosse| | —- =
‘SOd|  "ON 341M 147 \
B
N
1
®
Bl &
ONNOHO E
J11VLS
SWvH

8

ONISN3dSIa Y3LYN *3ATIVA
3ATIVA H3LVA

0 |<|m

v

*Sod

MSIQ_*HOLVNLOV
33933N0S LW

g

By

33933N0S HOLVNLOV 8N

g[3"vNoS/vLT
V| 34vNos/vael
*Sod “ON 3dIM

3YYNOS/HET

3"vNOs/62

]
v
“SOd

“ON 3HIM

T13A37 AINgIT
HOLIMS MOT *70S

o1 9NTd*AVD
S1 9N71d* AVD
p1[370H12/0501
3¥vNOs/82

2 370410/8%9
310H10/3€1

] 370410/99
6 370410/59
8| 31 2L
JAREL 0L
9 37 14
S| 31 69
v 3 J/9L
€ 3 9/SL
2 3 J/¥L

1 3 J/EL
Sod "ON 3dIM

SW
° SSINUVH
YNVL “O3d
8] 39vnos/z
v| 39vnos/
"SOd|  "ON 341
HOLOW
NVd OVA 2GW
SSIANGVH_NY.L
KH3A0O3H OL

SS3NGVH MNV.L*°03d

1076657
2-63

T7AMR 9018142 (4-2020)




STANDARD PARTS

Fig. 26 - Wire Harnesses Group

NA/APAC S/N (10962698- )
EMEA S/N (10000000- )

1S/CIRCLE

B62/CIRCLE

BRAIN

CONTROL.
MODULE
T] [WiRE No.  [Pos.
[77/SQUARE. A
[135/s0uARE B
G5J/CIRCLE |C

130/SQUAREB |

POS
A

STEERING MOTOR
AMPLIFIER MODULE (MAM)

WIRE NO.

68/SQUARE.

SCRUB CONTROLLER

18] (8] [®] [&] [B]
‘ i

i) L
[ 44 gg
Lk
R

%

SCRUB CONTROLLER PZ
SCRUB CONTROLLER P3

1076657

2-64 T7AMR 9018142 (4-2020)



STANDARD PARTS

Fig. 26 - Wire Harnesses Group

“MS°LINI Y394VHI
2 (1)73av1
“MS®INI H39dVYHO :0L

*L1OV X330 9N L1)713avT

e "2°N . .
:17) 736V @m 19v75030 9N :0L
Ne™O°N 01 a[=8vN0S/61 S3av o
V[Savos,/02 4400NVLS ONNOHS 0L
3 9O o e
QO T 7 f
[1 []
\ 74
S[=10810/v501
Q[ _3uvNoS/TET
v[__savnos/iz
Nid] __"ON 3uim
m uuH ———— |,
a 11v.i3a
*MS L¥3S: (1)73gv7 -
HOLIAS Lv3S 0l
-
« I [+] w150
+(1)73gvT
E 180 0l

L 300NV : 31VA[3HVNOS/NET >
_zw.a@o& "m_ Hg 300HLYJ ! W34 [38VN0S/0L9 Vb/2@0
g s NOITLISOd| °ON =MIM £ (1)73@v
IWe +@ :O1 3W[M E 280 10L
: (€)73av
SLOVINOD ‘O°N-IN tOL
e woa/ego
1 (2)713av]
6L WJg/€€7 0L
100 W :1ET 3MIM
100 TW /9 3MIM
1 (2)738v]
—~ 7100 IW 0L
WYN/4E0
f(2)738v]
WYW/$9D tOL

291-HOLSIS3Y :T1V.L3

‘®O®

H3L3INYNOH ¢ (1)ST3av

(#)S738v1 HILINENOH 0L

*MS SSVdAE HAV 0L

a8
<

—~
("O°N) +° HAV V.9 3HIM
("O°*N) €° YAV :vO9 3HIM
(*Q°N) 2° HAV 4L 3dIM
(*2*N) H

I® YAV 6L 3dIM - - -

NA/APAC S/N (10962698-
EMEA S/N (10000000-

1076657
2-65

T7AMR 9018142 (4-2020)



STANDARD PARTS

Fig. 26 - Wire Harnesses Group

8-9 M3IA

XLTAVO ‘ond] __o1] @7 b E]
ALIAVO “ond| 51| 9oL © z
QSol_o] 1] €I 0 9
B2 O] _€1] @9 0 s
@9 0 9L 0 v
3EL_0 SL 0 B
89 0] 01 ¥ © z

= 0 6] &L O
N [ “ON
ON 341M| ) awops| "ON 3MIM|)3y00s

ONIHIM HOLOINNOOD
SS3NEVH NIVN Ol

NA/APAC S/N (10000000-10962697)

8T 7IvLi30 33s

A3A37 QINOIT_‘HOLINS
N4 o3y

mw

ON9 OILVIS

=]

U

E1 T1vi3a

NV4 WNNOVA HOLON
SN

9
v

aN9 J11VIS
Nvd JVA

=

N
o1vis
NV OVA

ova

€1 71vi3a 33S

s
go
WIS aNO D11VS
3SNVd/LHVLS
GN9 J11V1S
m_ dols-3
NS
wi
E ,d015-3
ON_‘HOLINS
HY3H-MS-dOLS-3
E3)
——

4 =, Rm “Nots
= NeinL
=z HY

) F ' ﬁm WNOIS

: . NNy
Wi
/
2x °
AR
> ™
E1 = n@_m_ 3ISNVd- 18VIS
T ey RN
i F e
L EL gy

301 N

1076447

T7AMR 9018142 (4-2020)

2-66



STANDARD PARTS

Fig. 26 - Wire Harnesses Group

€-a M3IIA
ALIAVD ‘ond S 92L O 8
ALIAVD *9nd S d90L O L
aso o] |4 diZ o ]
82 O 3] 968 O S
g+9 0 2 9. O |4 NY4 NOASVA
ESIG) SL 0o 3 mseﬁﬁ.e HoL TS -3 ON9 1Lvis
99 0 ar vL O b4
S9 0 6 €L O I e @ Dﬁh_w«»m W_
. *ON [ . *ON ug =
ON 3HIM| gysne| "ON JHIM|, gy — & =
ONIY M HOLI3NNOO °
SS3aNHVH NIVA OL 1

sllv
. . C— Y
SSINYVH
NIVN i = ovA
oL

1076447
2-67

=]

5
| 3SNNL/LYVLS)

)

NA/APAC S/N (10962698-
EMEA S/N (10000000-

T7AMR 9018142 (4-2020)



STANDARD PARTS

Fig. 26 - Wire Harnesses Group
NA/APAC S/N (10000000~ ) @

EMEA S/N (10000000- )

Ld
od

1240642

2-68 T7AMR 9018142 (4-2020)



STANDARD PARTS

Fig. 26 - Wire Harnesses Group
NA/APAC S/N (10000000~ )
EMEA S/N (10000000- )

1042298

T7AMR 9018142 (4-2020) 2-69



STANDARD PARTS

Fig. 26 - Wire Harnesses Group

NA/APAC S/N (10000000- )
EMEA S/N (10000000- )

1242299

2-70 T7AMR 9018142 (4-2020)



STANDARD PARTS

Fig. 26 - Wire Harnesses Group

EMEA S/N (10000000- )
Bt |
LABEL: TRACTION+ \
-
(o) ‘@, 'ﬁ“ﬂm &%m r:wﬁ%cm &%cmm
O O
EMEA S/N (10000000- )

TO: MACHINE CONTROLLER TO: MACHINE HARNESS
LABEL: P2A LABEL: J2A
1249190, 1249191

T7AMR 9018142 (4-2020) 2-71



STANDARD PARTS

356926 - 1052906
356944 - 1052906
Fig. 26 - Wire Harnesses Group

Ref. Part No. Serial Number Description Qty.
1 1076446 (10000000-10962697 ) Harness, Ele, Main (Repl by 9020749) 1
(NA/APAC Only)
2 1076657 (10962698- ) Harness, Ele, Main (NA/APAC Only) 1
2 1076657 (10000000- ) Harness, Ele, Main (EMEA Only) 1
3 222290 (10000000- ) Diode, Ele, Plug 2
4 1076447 (10000000-10962697 ) Harness, Ele, Tank (Replc by 9020750) 1
(NA/APAC Only)
5 1076669 (10962698- ) Harness, Ele, Tank (NAJAPAC Only) 1
5 1076669 (10000000- ) Harness, Ele, Tank (EMEA Only) 1
6 9020605* (10000000- ) Harness, Amr, Upper, Afmkt 1
7 9018611* (20000000- ) Harness, Amr, Lower, Afmkt 1
8 9018612* (10000000- ) Harness, Amr, Power, Afmkt 1
9 1249190 (10000000- ) Harness, Ele, Fuse [Propel, Scrub, Vac] (EMEA Only) 1
10 1249191 (10000000- ) Harness, Ele, Fuse [Actuators] (EMEA Only) 1

* Requires Tennant True service or an authorized Tennant service provider.

EMEA = Europe, Middle East, and Africa
NA/APAC = North America / Asia, Pacific

2-72 T7AMR 9018142 (4-2020)



STANDARD PARTS

T7AMR 9018142 (11-2020) 2-73



STANDARD PARTS

Fig. 27 - Label Group

2 [
i
.e r hl
[
L
(]
— [®
8
@)
(]
1 3
2
'\"s,
6 9 ‘ \-‘\—.
~ L e
==
A\ 4 | f
o
8
. l/l:I .
O
1
LX)
2
O (©) l 4[' ©) (©)
\\ [ __ T
1
2-74

T7AMR 9018142 (4-2020)



STANDARD PARTS

356902, 356924

Fig. 27 - Label Group

Ref. Part No. Serial Number Description Qty.
1 1015167 (10000000- ) Label Set, Info/Hzrd 1
1 1019186 (20000000- ) Label Set, Info/Hzrd, Tj [T7] (Japan) 1
1 1248367 (10000000- ) Label Set, Info/Hzrd [T7+/T7AMR CE] (EMEA) 1
2 1244157 (10000000- ) Label Set, Info/Hzrd, Pyc [T7Amr] (EMEA) 1
3 1030507 (20000000- ) Label, Warning, 2x2 [No Step] 1
4 1204077 (20000000- ) Nameplate, Tennant, Domed 1
5 1026686 (20000000- ) Label, Hzrd, Battery, Connections 1
6 1216520 (20000000- ) Label, Logo [ecH20 Nano] 2
7 1050003 (10000000- ) Label [User, Attention, ec-H20] 1
8 1068925 (20000000- ) Label, Do Not Add Detergent [ec—H20] 1
9 1249761 (10000000- ) Label,Warning, Camera 1
10 1247791 (10000000- ) Label, Data [T7AMR, Ce] (EMEA Only) 1
11 1249760 (10000000- ) Label, Info, USA 1

EMEA = Europe, Middle East, and Africa
NA/APAC = North America / Asia, Pacific

T7AMR 9018142 (11-2020) 2-75



STANDARD PARTS

2-76 T7AMR 9018142 (11-2020)



OPTIONS

SECTION 3

Contents Page

Fig. 1 — ec-H20 NanoClean Group,

Disc ScrubHead ................... 3-2
Fig. 2 — Wire Harnesses Group,
ec-H20 NanoClean ................. 3-4

Fig. 3 — Wire Harnesses Group,
ec-H20 NanoClean

Main Control Board ................. 3-5
Fig. 4 - Battery Group, TPPL ................. 3-6
Fig. 5 — HydroLink® Battery Watering System Kit 3-8
Fig. 6 — Battery Charger ...................... 3-9
Fig. 7 — Documentation Group ............... 3-10

T7AMR 9018142 (11-2020) 3-1



OPTIONS

Fig. 1 - ec-H20 NanoClean Group, Disc Scrub Head

3-2 T7AMR 9018142 (10-2019)



OPTIONS

356945

Fig. 1 - ec-H20 NanoClean Group, Disc Scrub Head

Ref. Part No. Serial Number Description Qty.
1 9013646 (20000000- ) Cartridge, Ec-H20 Nanoclean Wcm, 270ml 1
2 09740 (10000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
3 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
4 1034731 (10000000- ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
5 1216192 (10000000- ) Bracket, Module, Ec-H20 [T7] 1
6 9018615*  (10000000- ) Module Kit, Replmt Amr [Ec-H20, B 02] 1

(See Breakdowns)

7 607775 (10000000- Clamp, Hose, Wir, .63 - .66, Blk

8 20950 (10000000- Fitting, Plstc, Str, Bm06/BmO06

9 1006400 (10000000- Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clr
10 20951 (10000000- Fitting, Plstc, E90, Bm06/Bm06

11 613735 (10000000-
12 1212857 (10000000-
13 1212855 (10000000-
14 1215186 (10000000-
15 1014987 (10000000-
16 1212573 (10000000-
17 9014146 (10000000-
18 1215186 (10000000-
19 1214339 (10000000-
20 9014147 (10000000-
21 1214339 (10000000-
22 1216973 (10000000-
23 150713 (10000000-
24 603654 (10000000-
25 575523000 (10000000-
26 150520 (10000000-
27 1044415 (10000000-
28 9014210 (10000000-
29 1216879 (10000000-
30 150417 (10000000-

Clamp, Hose, Wir, .40 - .42, Yel
Fitting, Plstc, Str, Qm06/Bm04

Fitting, Plstc, Tee, Qf04/Qf06/Qf06
Fitting, Plstc, E90, Qf06/QmO06

Hose, Afmkt, Pvc, Clr, 0.25id, 01ft
Fitting, Plstc, Tee, Qf06/Qf06/Qf06
Hose, Afmkt, Pvc, 0.06id .380d, 05ft
Fitting, Plstc, E90, Qf06/QmO06

Fitting, Plstc, E90, Qfo4/Qm04

Hose, Afmkt, Pvc, 0.06id .250d, 05ft
Fitting, Plstc, E90, Qfo4/Qm04

Pump Assy, Dispenser

Fitting, Plstc, Tee, Bm04/Bm04/Bm04
Clamp, Hose, Ear, .44d [Ctb]

Hose, Pvc, Brd, 0.25id 0.440d 043.51,Clr
Fitting, Brs, Str, Bm04/Pf02

Switch, Press, 20psi, Pm02

Hose, Afmkt, Pvc, Brd .25id .440d, 05ft
Valve, Check, 0005psi Bm04/Bm04
Fitting, Plstc, E90, Bm04/Pm06

V.31 1042495 (20000000- Pump, Soltn, Ele, 24vdc, 35psi
A 9004759 (20000000- Pump Kit, Head, Soltn [Ec-H20]
A 78950 (20000000- Connector, Fem, 2cav, Mp280 Sealed
A 78951 (20000000- Terminal, Fem, Mp280, Sealed, 18-16ga
A 10917 (20000000- Seal, Wire, 14/16ga [Wp / Mp280 Sealed]37
A 78952 (10000000- Lock, Secondary, 2cav, Mp280 Sealed
32 64778 (10000000- Fitting, Plstc, E90, Bm08/Pm06
33 54333 (20000000- Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
34 1014617 (20000000- Bracket, Pump, Soltn
35 43555 (10000000- Clamp, Hose, Wormdrive, 2.50-3.50d, .50w

36 1020341 (10000000-
37 10632-13 (10000000-
38 130773 (10000000-

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Grommet, Rbr, 1.50id, F/1.8h, .19 Matil
Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
WRWRRPRRPRRPRRPRRPRRPRRPRRPRRPRPRRPRPRPRORRPRRPRRPRRPRRPRRREPRPRERREPRERLRREDNLDN

* Requires Tennant True service or an authorized Tennant service provider.

V Assembly
A Included in Assembly

T7AMR 9018142 (10-2019) 3-3



OPTIONS

Fig. 2 — Wire Harnesses Group, ec-H20 NanoClean

@ NOILISOd

zcH @

(wnois 3avNa) [fa] oot
NO1 193NNOD Mi
SS3NYVYH NIVAN

13
(V1 NOILISOd 8
avol1

o @
AN v
NOILNT0S # a [H] > @37
(81 NOllIsod
QSOT+ 3HIM o
V] NOILISOd
S+ 3HIM
m v a3
/
HOLIOVdAYD O
H31714
181 NOILISOd
25+ 3dIm
440-QNVLS | T
3AILVO3N
NMOHS SY
ql T3av1 NO
AX3L INI®d
002 X2
66
56
= e
HOd ] HOLOVINGD  4:0-GRVLS
ne 98 79 NIVA 3ATLVO3N
3 ¥9_| 59 mw
s )
ViS 75
¥ (=) [
ES) 25 68 8
¥ az2 0 B .ﬂ 0°0E Xbl
=] vee 1E AYLINITEL
| _Nug 22 | XE
] ZET_| NE
] XET_| 773
g XET_| E3
] MET | S6 O
] AE AET
B = + 3YIM [#NOLLISOd -
OMY [N IN 37INAOW [RE
TS wN. 903 NOTIVNTRgII S8TR 02H-o8 dnnd ok
R 02H-%

—

Qty.

Harness Assy, Wire [T7 Ec-H20 G2]
Fuse, Blade, 010a, 32vdc, Red
Capacitor, Plug [.01 Uf, 200v]

Description

)
)
)

Serial Number

(20000000-
(20000000-
(20000000-

Part No

1074374
1047470
1040868

Ref
1
2
3

T7AMR 9018142 (10-2019)

3-4



OPTIONS

Fig. 3 — Wire Harnesses Group, ec-H20 NanoClean Main Control Board

[v]

LHM-X19/V3ET
‘ON _3dIM

138v71 ON
*w8. NOILJ3NNOD 7730 :0L

€ 7lvlaa

*NS HSNT4 (2)738V7

¥ HOLIMS HSN4 0L

T=av] ON
37NAON OHI3

0l

cauim L AN T o | BT | LHm-xasvEEr
‘3 M 0 6 xe-Tn | 8 LHM/v36
‘BaiM Dl M0 xe-n | O BAs83y
‘im0 M6 Tke-n | O TAvEY
‘M XL 6 Txe-Tn | O vHo/338
‘I LN H6 k-0 | O veo/a3e
SiM XL NG Tke-Tn | 1 vd0/03e
‘310 T b6 xe-Tn | O vdo/83e
‘M B xe-Tn | O vdo/v3E
SaAL SRV __"ON JaIm

Qty.

Serial Number Description
(10000000-

Part No.

Ref.

Harness, Ele, Module B2 [Ec-H20]

)

1073286

1

3-5

T7AMR 9018142 (10-2019)



OPTIONS

Fig. 4 — Battery Group, TPPL

T7AMR 9018142 (11-2020)

3-6



OPTIONS

Fig. 4 - Battery Group, TPPL

356984

Ref. Part No. Serial Number Description Qty.
1 1253429 (10000000- ) Battery, TPPL, 12Vdc, 128Ah [C/20] 4
2 611221 (20000000- ) Boot, Terminal, Battery, 25.4mm, Blk 8
3 630375 (10000000- ) Spacer, Battery, Foam, 1.25 X 3.3 X 13.7 3
4 222682 (10000000- ) Strap, Poly, Webbing 1.0 X 100.0 1
5 1025155 (10000000- ) Tray, Battery, 595| 362w 75h [T7/R14] 1
6 1076925 (10000000- ) Cable, 04Ga 16.0L BIk, 0.25Ring/0.25Ring 2
7 1076927 (10000000- ) Cable, 04Ga 32.0L Blk 0.25ring/0.25Ring 2
8 1076926 (10000000- ) Cable, 04Ga 32.0L Blk .31Ring/ .25 Ring 1
9 1254326 (10000000- ) Cable, 04Ga 08.0L Red, 0.25Ring/[PP120] 1

10 12543456 (10000000- ) Label, Hzrd, Battery, connections, Tppl 1
T7AMR 9018142 (11-2020) 3-7




OPTIONS

Fig. 5 - HydroLink® Battery Watering System Kit

ke

AT IR INY
i A

Ref. Part No. Serial Number Description Qty.
9010300 (10000000- Pump Kit, Fill, Battery,24vdc,Ci[Trojan]
1058939 (10000000- Pump Kit, Fill, Battery

1229544 (20000000- Tube, Water, Battery, 24vdc [Trojan]
1204142 (10000000- Cap, Fill, Battery [Trojan]

1071084 (10000000- Label, Tag, Battery [Hydrolink Watering]
130773 (10000000- Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D

> > > > > J
g~ wWN PR
N R DR R R

~— N N N N

*THIS KIT IS INTENDED FOR USE WITH TROJAN® LEAD ACID BATTERIES ONLY.
HYDROLINK® IS A REGISTERED TRADEMARK OF TROJAN® BATTERY COMPANY.

V Assembly
A Included in Assembly

3-8 T7AMR 9018142 (10-2019)



OPTIONS

Fig. 6 -

Battery Charger

356925

Ref. Part No. Serial Number Description Qty.
v 1 1241598 (10000000- ) Charger Kit, Off Board 1
A 2 605387 (10000000- ) Connector, Anderson, 050a, Red [W/O Con] 1
\ 1 1254971 (20000000- ) Charger Kit, Off Board (TPPL Battery Only) 1
A 2 605387 (20000000- ) Connector, Anderson, 050a, Red [W/O Con] 1
3 1025642 (10000000- ) Cord, Power, 16/3, 15ft Blk [Us] 1
4 1032849 (10000000- ) Cord, Power, Blk [4.5meter, Ce] 1
5 1048304 (20000000- ) Cord, Power [4.5meter, India, S.Africa] 1
6 1032820 (20000000- ) Cord, Power, Blk [4.5meter, UK] 1
7 1026325 (10000000- ) Cord, Power, 1.0mm2/3 BIk[2.5meter, Aus] 1
8 1026330 (20000000- ) Cord, Power, 1.0mm2 [2.5meter, China] 1
9 1019426 (10000000- ) Cord, Chrgr, Ele, Tj 1
V Assembly
A Included in Assembly
T7AMR 9018142 (04-2019) 3-9



OPTIONS

Fig. 7 - Documentation Group

Ref. Part No. Serial Number Description Qty.
9018134 (10000000- Manual, Oprtr [T7amr, En, Na]
9018135 (20000000- Manual, Oprtr [T7amr, Jp]
9018136 (20000000- Manual, Oprtr [T7amr, Es, Na]
9018137 (20000000- Manual, Oprtr [T7amr, Fr, Na]
9018138 (20000000- Manual, Guide, Process [T7amr, En, Na]
9018139 (20000000- Manual, Guide, Process [T7amr, Jp]
9018140 (10000000- Manual, Guide, Process [T7amr, Es, Na]
9018141 (20000000- Manual, Guide, Process [T7amr, Fr, Na]
9020415 (10000000- Manual, Guide, Process [T7amr, En, Ce]
9020416 (20000000- Manual, Guide, Process [T7amr, De, Ce]
9020417 (10000000- Manual, Guide, Process [T7amr, Fr, Ce]
9020418 (20000000- Manual, Guide, Process [T7amr, NI, Ce]
9020419 (10000000- Manual, Guide, Process [T7amr, Es, Ce]
9020425 (20000000- Manual, Guide, Process [T7amr, Pt, Ce]
9020389 (20000000- Manual, Oprtr [T7amr, En, Ce/Intl]

9020390 (10000000- Manual, Oprtr [T7amr, De, Ce]
9020391 (20000000- Manual, Oprtr [T7amr, Fr, Ce]
9020392 (10000000- Manual, Oprtr [T7amr, NI, Ce]
9020393 (20000000- Manual, Oprtr [T7amr, Es, Ce]
9020399 (10000000- Manual, Oprtr [T7amr, Pt, Ce]
9018142 (20000000- Manual, Parts [T7amr, Global]
9018143 (10000000- Manual, Service [T7amr, En]

N’ N N N N N N [N N N N N N N N N N N N N N N
PR R R RRRRRRRRRRRPRRRRLRRLRRPRPR

EMEA = Europe, Middle East, and Africa
NA/APAC = North America / Asia, Pacific

.![m] To view, print, order, download the latest Parts manual, other language
Operator manuals, and Use and Care Guides (wall charts), visit:

www.tennantco.com/manual

3-10 T7AMR 9018142 (10-2019)



BREAKDOWNS

secTioNn 4

Contents Page

Fig. 1 — Steering Control Breakdown, 1019724 .. 4-2

Fig. 2 — Drive Wheel Breakdown, 9018601 ... ... 4-4
Fig. 3 — ec-H20 NanoClean Module Breakdown,
9018615 ... 4-6

Fig. 4 — Vacuum Fan Motor Breakdown, 1039763 4-8
Fig. 5 — Vacuum Fan Motor Breakdown, 10210644-10

T7AMR 9018142 (10-2019) 4-1



BREAKDOWNS

Fig. 1 — Steering Control Breakdown, 1019724

i

4-2 T7AMR 9018142 (11-2018)



BREAKDOWNS

Fig. 1 — Steering Control Breakdown, 1019724

Ref. Part No. Serial Number Description Qty.
1019724 (20000000- Steer-Control Assy, Wheel Drive
372874 (20000000- Bearing, Steering
372875 (20000000- Chain, Steering
372876 (10000000- Link, Master
372881 (10000000- Sprocket

Shaft, Steering

Pin, Roll, 06Mm X 28MmL

Pulley, Tens [T7/R14 Steering Assy]
Vr, Bearing [6003 2rs]

1029229 (10000000-
1038313 (10000000-
9011051 (10000000-
8 9008719 (10000000-

> > >l
NOoO D WN R
N R RRRPRRRRPR

N N N N N N N N

V Assembly
A Included in Assembly

T7AMR 9018142 (11-2020) 4-3



BREAKDOWNS

Fig. 2 — Drive Wheel Breakdown, 9018601

T7AMR 9018142 (04-2019)

4-4



BREAKDOWNS

356929
Fig. 2 - Drive Wheel Breakdown, 9018601

Ref. Part No. Serial Number Description Qty.
\ 9018601 (20000000- Wheel, Drive, 250mm, 24vdc, W/Encd, Afmt
A 1 9018804 (20000000- Sensor Kit, Encoder
AV 2 9018805 (10000000- Brake Kit, Parking

AA 78950 (10000000~ Connector, Fem, 2Cav, Mp280 Sealed

AA 78952 (10000000~ Lock, Secondary, 2Cav, Mp280 Sealed

AA 25837 (10000000~ Terminal, Fem, Mp280, Sealed, 22-20Ga
AA 25830 (10000000~ Seal, Wire, 18-22Ga [Wp / Mp 280 Sealed]

N N’ N N N N N N
P NNR R R R R

A 3 9018929 (10000000- Wheel Kit, Blue

T7AMR 9018142 (05-2019) 4-5



BREAKDOWNS

Fig. 3 - ec-H20 NanoClean Module Breakdown, 9018615

T7AMR 9018142 (11-2018)

4-6



BREAKDOWNS

Fig. 3 - ec-H20 NanoClean Module Breakdown, 9018615

Ref. Part No. Serial Number Description Qty.
v 9018615 (10000000- ) Module Kit, Repimt, Amr [Ec-H20, B 02] 1
AV 9014126 (20000000- ) Ec-H20 Nc Kit [Module B, Plumbing] 1
AA 1 1208823 (10000000- ) Housing, Module, Upper, Ec-H20 1
AA 2 1015506 (20000000- ) Screw, Pan, Phl, M5 X 16, Tcut [Plastic] 4
AA 3 1044393 (10000000~ ) Switch, Rocker, Spst, Mom 1
AA 4 32509 (10000000- ) Screw, Hex, M4 X 0.70 X 50, Ss 4
AA 5 1208164 (10000000~ ) Electrode, 5 Plate, High Flow 1
AA 6 41579 (10000000- ) Washer, Flat, 08, Ss 4
AA 7 33932 (10000000- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
AA 8 1006415 (10000000- ) Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
AA 9 1208526 (10000000- ) Hose, Molded, Bm08/Bm06 1
AA 10 1049637 (10000000- ) Label, Direction [Ec-H20] 1
AA 11 613735 (10000000- ) Clamp, Hose, Wir, .40 - .42, Yel 1
AA 12 54333 (10000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
AA 13 1073286 (10000000- ) Harness, Ele, Module B2 [Ec-H20] 1
A 14 9018614*  (10000000- ) Controller Kit, Replmt, Amr [Ec-H20 Nc] 1

* Requires Tennant True service or an authorized Tennant service provider.

V Assembly
A Included in Assembly

T7AMR 9018142 (11-2018) 4-7



BREAKDOWNS

Fig. 4 - Vacuum Fan Motor Breakdown, 1039763

4-8 T7AMR 9018142 (11-2020)



BREAKDOWNS

06867

Fig. 4 - Vacuum Fan Motor Breakdown, 1039763

Ref. Part No. Serial Number Description Qty.
v 1039763 (20000000- ) Fan, Vacuum, 5.7D, 024Vdc, 3 Stage [Bpp] 1
A 1 398511 (10000000- ) Housing 1
A 2 398512 (10000000- ) Fan 1
A 3 372883 (10000000- ) Brush Kit, Motor, Ele 1
A 4 378983 (10000000- ) Washer 1
A 5 01856 (20000000- ) Spring, Brg, Motor, Vacfan 1
A 6 372885 (20000000- ) Commutator 1
A 7 01837 (10000000- ) Bearing, Motor, Vacfan 2
A 8 372886 (10000000- ) Washer 1
A 9 398516 (10000000- ) Spacer 1
A 10 01971 (10000000- ) Impeller, Vacfan 1
A 11 372888 (10000000- ) Impeller, Fan 1
A 12 60387 (10000000- ) Fan 1
A 13 398517 (10000000- ) Spacer 2
A 14 18628 (20000000- ) Impeller, Vacfan 1
A 15 61297 (20000000- ) Housing, Impeller, Vacfan 1
A 16 372889 (10000000- ) Impeller, Fan 1
A 17 372890 (10000000- ) Shell, Fan 1
A 18 37929 (20000000- ) Nut, Impeller, Vacfan 1
A 19 372887 (10000000- ) Bracket, End, Fan 1
A 20 372884 (10000000- ) Armature 1
A 223264 (10000000- ) Seal, Rbr, Clsd, 0.25th, 5.8d 03.3h 1
A 10925 (10000000- ) Connector, Fem, 2cav [Mp630 Sealed] 1
A 24537 (10000000- ) Terminal, Fem, 10/12ga [Mp630 P2s] 2

V Assembly
A Included in Assembly

T7AMR 9018142 (11-2020) 4-9



BREAKDOWNS

Fig. 5 - Vacuum Fan Motor Breakdown, 1021064

4-10 T7AMR 9018142 (11-2020)



BREAKDOWNS

06867

Fig. 5 - Vacuum Fan Motor Breakdown, 1021064

Ref. Part No. Serial Number Description Qty.
v 1021064 (10000000- ) Fan, Vacuum, 5.7, 3s 24v Bpt (Australian Model) 1
A 1 398511 (10000000- ) Housing 1
A 2 398512 (10000000- ) Fan 1
A 3 372883 (10000000- ) Brush Kit, Motor, Ele 1
A 4 378983 (10000000- ) Washer 1
A 5 01856 (20000000- ) Spring, Brg, Motor, Vacfan 1
A 6 372885 (20000000- ) Commutator 1
A 7 01837 (20000000- ) Bearing, Motor, Vacfan 2
A 8 372886 (10000000- ) Washer 1
A 9 398516 (10000000- ) Spacer 1
A 10 01971 (20000000- ) Impeller, Vacfan 1
A 11 372888 (10000000- ) Impeller, Fan 1
A 12 60387 (10000000- ) Fan 1
A 13 398517 (10000000- ) Spacer 2
A 14 18628 (20000000- ) Impeller, Vacfan 1
A 15 61297 (20000000- ) Housing, Impeller, Vacfan 1
A 16 372889 (10000000- ) Impeller, Fan 1
A 17 372890 (10000000- ) Shell, Fan 1
A 18 37929 (20000000- ) Nut, Impeller, Vacfan 1
A 19 372887 (10000000- ) Bracket, End, Fan 1
A 20 372884 (10000000- ) Armature 1
A 223264 (10000000- ) Seal, Rbr, Clsd, 0.25th, 5.8d 03.3h 1
A 10925 (20000000- ) Connector, Fem, 2cav [Mp630 Sealed] 1
A 24537 (20000000- ) Terminal, Fem, 10/12ga [Mp630 P2s] 2

V Assembly
A Included in Assembly

T7AMR 9018142 (11-2020) 4-11



BREAKDOWNS

4-12

T7AMR 9018142 (11-2018)



	T7AMR Parts Manual
	GENERAL RECOMMENDED MAINTENANCE
	STANDARD PARTS
	Fig. 1 − Replacement Brushes And Pad Drivers, 650 mm (26 in)
	Fig. 2 − Main Frame and Rear Wheels Group
	Fig. 3 − Front Guard Group
	Fig. 4 − Seat Group
	Fig. 5 − Steering Group
	Fig. 6 − Instrument Panel Group
	Fig. 7 − Front Covers Group
	Fig. 8 − Front Drive Wheel Group
	Fig. 9 − Brake and Accelerator Pedals Group
	Fig. 10 − Disk Scrub Head Lift Group
	Fig. 11 − Disk Scrub Head Drive Motor Group, 650 mm (26 in)
	Fig. 12 − Disk Scrub Head Side Squeegee Group, Right
	Fig. 13 − Disk Scrub Head Side Squeegee Group, Left
	Fig. 14 − Recovery Tank Group
	Fig. 15 − Recovery Tank Cover and Lights Group
	Fig. 16 − Vacuum Fan Group
	Fig. 17 − Solution Tank Group, Disk Scrub Head
	Fig. 18 − Tanks Drain Group
	Fig. 19 − Battery Group
	Fig. 20 − Rear Squeegee Lift Group, Disk Scrub Head
	Fig. 21 − Rear Squeegee Group, 650 mm (26 in)
	Fig. 22 − Front Camera and Sensors Group
	Fig. 23 − Electrical Controller Group
	Fig. 24 − Electrical Group
	Fig. 25 − Electrical Schematic
	Fig. 26 − Wire Harnesses Group
	Fig. 27 − Label Group

	OPTIONS
	Fig. 1 − ec-H2O NanoClean Group, Disc Scrub Head
	Fig. 2 − Wire Harnesses Group, ec-H2O NanoClean
	Fig. 3 − Wire Harnesses Group, ec-H2O NanoClean Main Control Board
	Fig. 4 − Battery Group, TPPL
	Fig. 5 − HydroLink� Battery Watering System Kit
	Fig. 6 − Battery Charger
	Fig. 7 − Documentation Group

	BREAKDOWNS
	Fig. 1 − Steering Control Breakdown, 1019724
	Fig. 2 − Drive Wheel Breakdown, 9018601
	Fig. 3 − ec-H2O NanoClean Module Breakdown, 9018615
	Fig. 4 − Vacuum Fan Motor Breakdown, 1039763
	Fig. 5 − Vacuum Fan Motor Breakdown, 1021064



